NP0 00090000009 0.9.0.0.0.0.00:00.0.00008.06.00 0000860600909
NP PP PP PV 0090090.0.0.0.0.000.000.00000000080.00.0.080980009900¢
PO 0000 000.0.0.0.00.00.608.0.0.9600006000.60.0000960880
}O9.0.0.000.9.0090.9.0.0.0.0.0.0.9.0.0.0.0.6.0.8:0.0.00.00.98000880.90990

)OO PO PV00.0.0.000000800000808900989800009008086:

O 0.0.0.9.:0.0.0.0.:0.0.0.0.9.0.6.9.0.0.8.0.0.6.9.0.0,0.0.0.9.0.60.0.9.89,0.0.9.1

1 0.0.0.9:0.0.0.0.0.0.0.9.0.0.0.0.0.0.0.0.0.0.9.9.0.0.$.9.9.0.9.9.0.0.99.0,0
I0:0.0.0.0.0.0.9.9.9.0.6.0.0.0.0.0.0.0.9.9.0.00.40.8.9.6546005.94
/0.0.0.0.0.0.0.0.0.6.9.0.0.0.0.0.0.0.0.0.0.00.0.0.9.98.088800.4
1.9:9.0.9.0.6:0.0:0.8.6.0.0.6.6.60.0.8.:0.0.9.8.996000000"

1 0,0.0.0.6.0.9.6.6.0.0.0.0.0.0.0.9.0.6.0.0.0.0.0.5.0.0.9.6 ¢4
)0.0:9.9.0:0.6.6.6.0.0.0.0.0.0.6.0.0.0.0.0.0.09.¢.9.04

1 9.0.0.0.6:0.0.0.0.0.6.6.0.9.¢.9.0.6.0.0,09.9.0.694
1.:8.9.0.0.0.0.0.0.9.0.9.0.0.9.9.0.0.0.9,0.0.0,9,04

).9.0.0.0.8.0.9.0.6.6.0.9.0.9.0.0.0.0.0.9.9.0.4

$.9.0.0.9.9..0.0.0.0.9.9.9.9.9.8.8.8.0.0 ¢

1 0.9:0.6.9.0.0.9.9.9.0.0.9.8.9.9.0.0.¢
10.9.0.0.9.0.0.9.0.9.0.9.¢.4.0.¢.4
):6,0.0.6.6.9.0.6.:0.0.9..9,0 4
$.0.9.9.6.0.9.0.¢.9.9.0.0.¢
):9.9.9.9.9.9.9.4.9.04
AXXKXXXXX

AXXKXXXX

XXXXX

XXX
X

X

XXX

XXXXX

XAXMKXX

XAXXAKXEXX
XYXXXXXKXXXX
.6,0.9.6.0,6.9.9.¢,6.9.9.
p.0.9.8.0.6.0.6.9.9.9.0.9.9.0.4
AAXXXKXXXXKXKXKXXXX
XAAAXAXAXXAXKX AKX KXKKK
$:0.0.0.:6.8.:¢.6.4.0.0.6.0.0,68.9.9.9.004

10 0:0.0.0.00.9.9.0.98940.66.0.9.9.09.0.4
$9:0.0.:0.0.0.0.0.0.0.6.8.9.9.0.9.:6.9.9.9.9.9.¢.94

) 9:0.9.0:9.0.0:0:0:0.0.0.09:9.9.0.9.:0.9:0.9.9.9.0 ¢4
10.09.9:0.0:9.90.0.90:0.0:0:6.9:90.9.9.9.9.9.8.9.9.9.9.9 6
1.:0:0.0.0:0:0.9.0.0.9:9.9.9.5.9.:0.0.9.0.0.9..8.0.8.0.0.0.9.9
)9:0.0.8:6.0:0.:0.0.0:0.0.0.0.9.0:0.99.9.0.9.0.6.0.0.0.6,9.¢.9.9

P 00.90.0.9:0.0:0.0:0.00.0.0.0.6.6.0.0.0.08989.9986990804

1:8:0:0.0:9.9.0.0.0.9.0:0.6.0.0.0.0.6.0.0.0.0.0:0.9.9.0.0.9.¢.9.9.0.0.9.04

) 0:0.9.0.0.0:0:0:0.6.6.0.0.¢.9.0.90.0.0.0.0.909.9.$.:9.9.9.0.5.8$8.0.00994
10:0:0.0.9:0.0.0.0.6.0.6.0.0.0.0,0.0.0.6.0.0:0.0.09.8.0.9.$.0.6.0.0.6.9.0.¢0.¢4

P O000.00.0.0.9.9.000.0066000000.9.609089048000600.0648004

1 0:0.0:0.0.9.0.0:8.6.0,0.0.0.0.0.0.80.0.0.0.0.9.0.9.0.006.086509.00.0089001
)IO0.0.9.0.9.0.0.0.0.0:0.0.0:0.0.9.0.6:0.6.0.00.0.0.08.8.0.000.0.906.9 99998080

) 9.0:0:0:0.0.:0.0.0.0.0:0.9.:0.0.6.0.6.6.6.6.00.6.6.0.0.9.0.0.0.09.0.0.9.9.9056.0.90¢600
19.0,8,0.5.0.0:0.0.0.0:6.0.0.0.0.0.0960.660.06000.5.90.90.90906008009000060008,




digitalll

EK-0RV64-1P-001

ILLUSTRATED
PARTS
BREAKDOWN

RV64

OPTICAL LIBRARY

HOW TO USE THE IPB

GENERAL
This IPB is compiled following the organization and nomencia-
ture of the engineering drawing structure.

MAJOR ASSEMBLY LOCATOR (When Applicable)

The Major Assembly Locator (firstillustration) is an index that
provides a description and a figure reference for all illustra-
tions used in this manual

INDENTED PARTS LIST

This manual identifies each assembly being broken down (fig-
ure reference callout). and all parts of that assembly . Further
breakdown of an assembly 1s shown by an asterisk (*) preced-
ing the item callouts in the Description Column  The number of
asterisks preceding an item i1s used to denote the subordina-
tion of that item with respect to the Major Assembly. A single
asterisk preceding an item description indicates that the item
1s part of the major assembly being illustrated. ltems that are
subordinate to single asterisks items. are denoted by two as-
tertsks (**) and immediately foliow the related single asterisk
item. This system of part identification provides a means for
the user to identify the next higher assembly item and make
alternate selections for parts when the required replacement
part of assembly is not immediately available.

COLUMN CALLOUT DESCRIPTION
Figure and Item - Indicates the figure number and item num-
ber of each part.

Description - Lists the name of the part and pertinent speci-
fications (when required). Asterisks preceding the descrip-
tion denote the subordination of the part to the next higher
assembly .

DEC Part No. - Lists the Digital part ordering number. A
blank in this column indicates a Digital part number was not
assigned at the time of publication.

ECO Cut-in - The notation at the top of this column indicates
the ECO level of the system (option). at which the IPB was
initially prepared. Subsequent ECO level designations. that
modify existing parts or add new parts to the device. are in-
serted in the ECO Cut-ir column next to the part that is added
or modified.

Used On Code - Letters in this column correspond to the
variation codes assigned in Figure 1. Parts with an Alpha no-
tation(s} are used only in those option variations. A blank indi-
cates that the part is used on all option variations.

Ref Fig No. - A cross reference between illustrations. For
each Major Assembly. the number in this column denotes the
figure of the next higher assembly. For all subassemylies. the
number in this column denotes the figure shewing .dditional
detailed breakdown.

PART NUMBER/PART DESCRIPTION SORT SECTION
Parts are sorted both numerically and alphabetically by de-
scription referenced to a location within the IPB. by figure
number and item number.

REVISION HISTORY OTHER IPB

MANUALS
PRINTING ECO LEVEL DATE REEERENCED
ist Printing |RV64 £00000-00000 20-APR-90| EK-RV20P-IP




Digital Equipment Corporation reserves the right. without notice, to make substitutions and modifica-
tions in the specifications of products documented in this manual and further reserves the right to
withdraw any of these products from the market without notice.

Digital Equipment Corporation is not responsible for errors which may appear in the technical descrip-
uon (including illustrations and photographs) of the products covered by this manual.

None of the descriptions contained in this manual imply the granting of any license whatsoever to make,
use or sell equipment constructed in accordance therewith.

Restricted Rights: Use, duplication or disclosure by the U.S. Government is subject to restrictions as set
forth in subparagrapn (c) (1) (ii) of the Rights in Technical Data and Computer Sofiware clause at
DFARS 252.227-2713.

Copyright € 1990 by Digital Equipment Corporation. All rights reserved.

The postage-paid READER'S COMMENTS form on the last page of this document requests your criti-
cal evaluauon to assist us in preparing future documentation.

The following are trademarks of Digital Equipment Corporation :

DEC
DECLS
PDP
RV20
RV64
UNIBUS
VAX

Printed in U.S.A.



T
AT
W
AT
Ve
Ve
W e
Y
AT,

L Ty
NI L e ey
LT B iy
HUTTT L et
T BT iy
HTI AR ey
AU L
HTLTTIE L ey
AT vl

11

RV64-01-1IL

Figure 1. RV64 Optical Library

PARTS LIST

3

v
&

IPB-RV64




—

VENDOR

DESCRIPTION PART NO.

1-

N OGS W

10
11
12

RV64 OPT CAL LIBRARY

Code A - Used on RVE4-B (60Hz)
Code B - Used on RVB4-C (50Hz)
Code C - Used on RV64-D (50Hz)

*Optical Library w/o Drives (120V)
*Optical Library w/o Drives (240V)
"Cover, Top Storage Side

*Panel, Side

*Door. Left Front. Storagae
*Door,. Right Front, Storage
*Cover. Right Side, Storage

*COVER ASSEMBLY, TOP TRANSPORT SIDE

**Cover, Top Transport Side
*Door, Right Rear Transport Side
*Door, Left Rear Transport Side
*Panel, Front

*STORAGE SIDE ASSEMBLY
*TRANSPORT SIDE ASSEMBLY

DRIVES (Not Shown)
*RVB0 Drive (Master) (See Note)

*RVB0 Drive (Slave) (See Note)

CABLES and ADAPTOR (Not Shown)

*Cable, 40 Ft RS232 Host

*Cable. ISI 5 Ft Right Angle
*Adaptor. Bl to LES! (Not Shown)

NOTE: See IPB Manual EK-RV20P-IP.

M
FIG.&

ITEM
NO.

DEC
PART NO.

6001422~004
6001423-006
6001583-007
6001581-004
6001421-004
6001424-004
6000382

6001582-005
6001580-004
6001596-005
6001542

6001563-999

RV64-B
Rv64-C
RV64-D

30-27245-01
30-27245-02

RV60-A
RVv60-B

29-27499-01
29-27497-01
KLESI-B

REF
FIG
NO.

|PB-RV6B4




_—~
e
2

N

~
P8

| gt

%::/ d

e

i
N
b5
&

(L N R
w

=\

X%//A
7
it

Y

23A

146
44
14 \b .52

[

(4]
—r
;

b W wﬂ—n
g I
A,
“"@Jif

-

RV64-02-BD

Figure 2. Storage Side Assembly (Sheet 1 of 12)

PARTS LIST

1 -3 - IPB-RV64
$



IPB-RVEB4

u
i
N-Nf L

SHT. 6 Q

vVIEW A-A

REF. SHT 1

SHT. 4

RV64-02A-BD

Figure 2. Storage Side Assembly (Sheet 2 of 12)

PARTS LIST




43 23 25 13

viEw B-B RV64-02B-BD

REF. SHT 2

Figure 2. Storage Side Assembly (Sheet 3 of 12)

s PARTS LIST PB-RVES

<




D
2 BHT 7 T;;f '—l -'-1

27
28 77 76 718
28 2 9 3 7

RV64-02C-~-BD

Figure 2. Storage Side Assembly (Sheet 4 of 12)

IPB-RV64 - PARTS LIST ]

) 4 8




M-Msuro
13 63 238

23A
o0 | ML~
gl
|
oQ
0
/93
L1
0
92
26 N | /
27\\\@5] - 4« 89
28 \U' m_] 4 o /‘(
® ; = el AP sHT. N
oo AK sHT. 10 /44
m ff
g
82 I~ 27
28
26 ™ \
27 N o 90
28 gl N o
\'D L—sx\\ = = L £

view D-D

REF. SHT 4 RV64-02D-BD

Figure 2. Storage Side Assembly (Sheet 5 of 12)

PARTS LIST

_7- v IPB-RV64 ()




103 108

SECTION N-N

REF. SHT 2

RV64-02E-BD

Figure 2. Storage Side Assembly (Sheet 6 of 12)

PARTS LIST

IPB-RV64 -8 - 1
V 10



]

[s] o

o

AN
: N

/

\\107

.26
27
. L o 28
{
@ < [a] Ol—o“
- /
I\ /
12 29 131 SECTION F-F
134 REF. SHT 4
135
26
27 124
28 125
\, | 5‘
L
106
petalL AD
REF. ABOVE
. /12
102
secTioN T-T 4
REF. SHT 4
124
126/
: gg L,__ RVE4-02F-BD
Figure 2. Storage Side Assembly (Sheet 7 of 12)
1 PARTS LIST
-9- IPB-RV64

A 4

L1




IPB-RV64

66
27
28

SECTION G-G

REF. SHT 4
26
27
28
/
I W e T e I e W e
3 . / o B ) L
/

L / o

st  SECTION K-K

REF. SHT 1
16
18 %
N ug -
\ = 22
~N
14 N
mb 15
DET
SECTION R-R SECTION H-H REFAJQ'O@B
REF. ABOVE REF. ABOVE
RV64-02G-BD

Figure 2. Storage Side Assembly (Sheet 8 of 12)

PARTS LIST

T 4 o




98

27
28
26 ¢
27
28 =]
)
25
\
24
N
N
o
L 74 75 Y 101
secTioN M-M
REF. SHT §
11
- \ 102 126
N 2 %
Ja1 13z 5 102 7
X /129
84 t 5 »Z
9
DETAIL AJ DETAIL U
REF. ABOVE REF. SHT 4 RV64-02H-BD

Figure 2. Storage Side Assembly (Sheet 9 of 12)

PARTS LIST
- 11 - IPB-RV64

v

¢ «
23




1

m / /% o

[y inl

SECTION V-V

REF. SHT 1

45 QF\%’ |@ ) 86 g7
\g i ' 94 \-j{]_.:c:as
5 g 86/-\

87

63 / 93
\.@ DETAIL AF

___view AK-AK _

REF. SHT 5

RV64-02J-BD

Figure 2. Storage Side Assembly (Sheet 10 of 12)

PARTS LIST

A 4 "

IPB-RV64 12 -



111
Vil t o =
" A // f/ ) B 119
109 ' G ® | IR
© il R
1 e < 2(} 2
H_] \\
1 \ E
® ®
/| \\ 1\ \1\14 // |
108 50 107 26 113
27
26 SECTION J-J
REF. SHT 1
VIEW S-S
REF. ABOVE
ph
40\@;{{ 5°\‘M 122
53
123j; h 122 \ - 7
@D E‘!i ? L
— 26
J_ =
66 +
7 -
28
DETALL AJ A
DETZ.RHZ.FLAM DE_;;;I:/N 3122;-00;

REF. SHT §

RV64-02K-BD

Figure 2. Storage Side Assembly (Sheet 11 of 12)

-13 -

PARTS LIST

h 4

IPB-RV64 .

o




1PB~RV64

120 120

121 420 120 121
a7 T2t 121 74 130

141 F g/ié::“
\\j%‘f s

AL

N

W

pETAIL AE

REF. SHT 4

87
94

NG

DETAIL AL

REF. ABOVE

RV64-02H-BD

Figure 2. Storage Side Assembly (Sheet 12 of 12)

14 - PARTS LIST ]

4 6




2-

FIG.&
ITEM

e e

0N L NN

DESCRIPTION

—_— —

VENDOR
PART NO.

STORAGE SIDE ASSEMBLY

*Frame, Storage Unit

*Leveler

*Pad. Leveler

*Nut. Special Leveler

*Screw. Shoulder Socket No. 1/4-20 x 7/16
*Loctite

*Primer, Loctite

*Panel Assembly, Front

*Harness Assembly, Input Station
*Grommet, Round

*Harness Assembly, I/L Solenoid

*Harness Assembly, Long Range Sensor
*Clip, EMI

*Beam, Cart Support

*Plate. Cart Support Nut

*Screw, No. 1/4-20 x 3/4

*Washer, Flat No. 1/4

*Washer, Split Lock No. 1/4

*Shim, Cartridge Rack .010

*Shim, Cartridge Rack .020

*Shim. Cartridge Rack .050

*Washer

*POWER/CAPACITOR ASSEMBLY

**Power Supply Assembly, 24V
**Capacitor . Electro. 120000MF, 40V
*Plate. Power Supply Adaptor

*Bracket. Power Supply Support

*Screw, Phl Pan Hd No. 8-32 x 3/8
*Washer, No. 8

*Washer, Split Lock No. 8

*Casters
*Cover,
*Cover,
*Covur,
*Cover,

ODU Left Side
ODU Bottom

ODU Center

ODU Upper Center

*Cover, ODU Right Side

*Label, "ODU Position - 0"
*Label. "ODU Position - 1"
*Label. "ODU Position -~ 2"
*Label, "ODU Position - 3"

6001542-001

6001554--001
6000302
6000303
6000557
4002425-004
1515006
1515200
6001596-001
3100043
1616016-009
3100151-999
3100311-001
4300006
6000307
6000308
4000225-012
4200000-025
4200003-025
4500004-003
4500004-004
4500004-005
4200039
6001513-001

6001508-001
6001509-001
4000108-006
4200000-008
4200003-008
5300001

6000398-001
6000399

6000396

6000468

6000398-002
1414028-000
1414028-001
1414028-002
1414028-003

DEC
PARY NO.

29-26585-00
29-26576-00

USED
CODE

REF
FIG
NO.

IPB-RV64



R
FIG.& USED | REF
ITEM VENDOR DEC ON | FIG
NO. DESCRIPTION PART NO. | PART NO. CODE | NO.
——
24
39 *Cover. Inside Top Right 6000521
40 *Cover, Inside Top Left 6000403
41 *Cart Rack Assembly, Lower 6000342-999
42 *Cart Rack Assembly, Upper 6000327-999
43 *Cover, Power Supply 24V 6001512~001
44 *Power Management Box 29-27243-01
45 *Harness Assembly, ODU 3100285~001
46 "Hinge. Lower Left, Frame 6000441-003
47 *Hinge. Lower Right, Frame 6000441-001
48 *Hinge. Upper Left, Frame 6000441-004
49 *Card Cage Assembly 6000347-999
50 *Label. "Ground, Secondary” 1414012
51 *Cable. Ground 3100191
52 *Nut. No. B-32 4100000-008
53 *Washer. Internal Tooth No. 8 4200005-008
54 *Cover. Housing Left 6000481
55 *Slide Mount Assembly, Left 6001498-001
56 *Cover, Housing Right 6000482
57 *Slide Mount Assembly, Right 6001497-001
58 *Screw, Phi Pan Hd No. 8-32 x 2 4000108-032
59 *Screw. Pan Hd No. 10-24 x 3/4 4001110-012
60 *Washer, Flat No. 10 4200000-010
61 *Washer. Split Lock No. 10 4200003-010
62 *Power Supply Assembly (5V) 29-26584-00
63 *Harness Assembly. 5V Power Supply 3100307-001
64 *Shield. Input EMI 6000525
65 *Shield. Lower EM! 6000526
66 *Screw, Hex Socket Cap No. 8-32 x 3/8 4000208
67 *Input Station Assembly 6001657-001
68 *Slide, Rear Retainer - ODU 6001575-001
69 *Counter Assembly. Insertion 29-27423-01
70 *Screw, Pan Hd No. 10-24 x 1/2 4001110-008
71 *Bracket, Upper Support 600532
72 *Cover, A.C. Filler 6001589-001
73 *Label, "Shock Hazard" 1414010
74 *Cable Assembly. Horizontal Carriage 3100070
75 *Cable Assembly, Vertical Motor 3100157-999
76 *Cabie Assembiy. Pivot Carriage Gripper 29-27254-01
77 *Cable Assembly. Gripper Sensor 29-27247-01
78 *Grommet. Flexible 1616021-001
IPB-RV64 -16 -

P



FIG.&

USED | REF
ITEM VENDOR DEC ON | FIG
NO. DESCRIPTION PART NO. | PART NO. | CODE | NO.
2-
79 *Number. Storage Siot 0 1414016-000
*Number, Storage Slot 1 1414016-001
*Number, Storage Slot 2 1414016-002
*Number, Storage Slot 3 1414016-003
*Number, Storage Slot § 1414016-005
80 *Detent Solenoid Assembly 29-26572-00 |
81 *Solenoid Assembly, Door Lock 29-26623-00
82 *Control Panel Assembly 29-26554-00
83 *Springs (G). Sensor Flag 29-27498-01
84 *Harness Assembly. Bulkhead 3100044
85 *Harness Assembly. Front Panel 3100145-001
86 *Harness Assembly. Interlock 3100146-001
87 *Harness Assembly. Emergency Stop 3100147-001
88 *Grommet, Nylen Flexible 1616021-001
89 *Bracket, Power Nigt. Upper Support 6000492-001
90 *Retainer, Power Mgt 6000565
91 *Bracket, Power Mgt. Lower Support 6000492-002
92 *Guides, Card 1717008
a3 *Harness Assembly. Power Supply (24V) 3100308-001
94 *Harness Assembly, Power Mgt Bulkhead 3100354-001
a5 *Cable Assembly, Front Panel 29-26556-00
96 *Jumper, P33 29-27248-01
97 *Cable Assembly, Serial /0 3100064
98 *Screw, Phl Pan Hd No. 8-32 x 3/8 4000108-008
99 *Mount, Flat Cable 1616022-003
100 *Cable Assembly, JB ODU 3100277-001
101 *Harness Assembly, ODU - Solenoid 3100284-001
102 *Harness Assembly, Cart. In Place 3100312-001
103 *Bracket, Input Station 5000540
104 *Harness Assembly. Solenoid Ext 3100159-999
105 *Harness Assembly, Power Switch 3100160-999
106 *Bracket. Cable 6000548
107 *Housing, Line Filter 6001569-001
108 *Bracket, Line Filter 6005168-001
109 *Harness Assembly, Line Filter 3100351-001
110 *Connector. Liquid Tight 1616013-003
111 *Nut, Hex No. 10-32 4100017-010
112 *Washer, Int Tooth No. 10 4200005-010
113 *Label, "Primary Ground” 1414011
114 *Filter, EMI Line 0707051-001
115 *Harness Assembly, Receptacle 3100344-001
116 *Screw, Phl Pan Hd No. 6-32 x 5/16 4000106-005
117 *Washer, No. 6 Flat 4200000-006

-17 -

IPB-RV64



FIG.& USED | REF
ITEM VENDOR DEC ON FIG
NO. DESCRIPTION PART NO. | PART NO. | CODE | NO.
— =
2-
118 *Washer, Split Lock No. 6 4200003-006
119 *Harness Assembly, Terminal Block 3100094-999
120 *Socket Kit, Jack No. 4-40 0808057
121 *Socket Assembly, Jack No. 4-40 0808097
122 *Tab. Receptacle 0808212
123 *Bracket, Cartridge Rack Support 6005323-001
124 *Tie, Self Locking Cable 1616003-001
125 *Mount, Adhesive Cable Tie 1616018
126 *Screw, Hex Socket Cap No. 4-40 x 1/4 4000204-004
127 *Washer, Flat No. 4 4200000-004
128 *Washer, Split Lock No. 4 4200003-004
129 *Module. Cart In Place Sensor 20-26564-00
130 *Bracket, Lock 6000454
131 *Module, Serial /0 R5232 29-26586-00
132 *Screw, Hex Hd No. 5/16-18 x 1 4000331-016
133 *Washer, Flat No. 5/16 4200000-031
134 *Washer, Split Lock No. 5/16 4200003-031
135 *Nut, Hex No. 5/16 4100000-031
136 *Cover, Left Bulkhead 6005471-001
137 *Label, "OSAR Interconnect, J107" 1414053-007
138 *Label, "OSAR Interconnect, J106™ 1414053-006
139 *Label, "OSAR Interconnect, J105" 1414053-005
140 *Label, "OSAR Interconnect, J104" 1414053-004
141 *Label, "OSAR Interconnect, J101" 1414053-001
142 *Label, "OSAR Interconnect, Emer. Stop” 1414054-001
143 *Label, "OSAR Interconnect, Interlock” 1414055-00,
144 *Label, "OSAR interconnect. J102" 1414053-002
145 *Meter. Time Lapse 29-26587-00
146 *Fan, w/Connector Ball Bearing 24V DC 29-27566-00
147 *Backpiane, PCB 29-26588-00
CABLES (Not Shown)
*Harness Assembly, Horizontal Sensor 29-26557-00
IPB-RV64 - 18 -




1Si1 S1dvd

Y9nH-8dl

(v Jo | 199yS) Ajquassy apis podsues] g ainbly4

ag-£0-v9ny




iPB-RV64

Figure 3. Transport Side Assembly (Sheet 2 of 4)

- 20 - PARTS LIST

h 4

RV64-03A-BD

1<




RV64-03B-BD

Figure 3. Transport Side Assembly (Sheet 3 of 4)

-21 - PARTS LIST IPB~-RV64

h 4



RV64-03C-BD

Figure 3. Transport Side Assembly (Sheet 4 of 4)

PARTS LIST

h 4

-22-

IPB-R'/64




FIG.&
ITEM VENDOR DEC
NO. DESCRIPTION PART NO. | PART NO.
3- TRANSPORT SIDE ASSEMBLY 6001563-999 1
1 *Hinge, Right Upper 6000441-001
2 *Hinge. Left Upper 6000441-003
3 *Hinge, Left Lower 6000441-004
4 *Hinge, Right Lower 6000441-002
5 *Screw, Phi Pan Hd 4000108-032
6 *Washer, Split Lock No. 8 4200003-008
7 *Washer, Flat No. 8 4200000-008
8 *Cable Assembly, Vertical Motor 3100156
9 *Cable Assembly, Vertical Distribution 29-27245-01
10 *CARRIAGE ASSEMBLY, HORIZONTAL 6000101-999 4
11 *Frame, Mechanism 6001553-001
12 *Pulley, Idler Cable 6000151
13 *Screw, Pnl Pan Hd 4000108-004
14 *Screw, Hex Socket Cap No.4-40 x 1/4 4000104-004
15 *Washer, Special 6000049
16 *Washer, Bearing 4200018
17 *Bracket, idler Pulley 6001457-001
18 *Screw, Hex Socket Cap No. 8-32 x 3/4 4000208-012
19 *Bracket, Lock 6000454
20 *Screw, Phl Pan Hd No.8-32 x 3/8 4000108-006
21 *Screw, Hex Socket Cap No. 1/4-20 x 1/5 4000225-008
22 *Screw, Hex Socket Cap No. 1/4-20 x 3/4 4000225-012
23 *Screw, Hex Socket Cap No. 8-32 x 1/2 4000208-008
24 *Harness Assembly, Frame 29-26558-00
25 *Caster 5300001
26 *Screw, Hex Hd No. 5/16-18 x 3/4 4000331-012
27 *Washer, Split Lock No. 5/16 4200003-031
28 *Washer, Flat No. 5/16 420000C-031
29 *Nut, Hex No. 5/16-18 4100000-031
30 *Leveler 6000302
31 *Screw, Shoulder 4002425-004
32 *Pad, Leveler 6000303
33 *Nut, Special Leveler 6000557
34 *MOTOR ASSEMBLY, HORIZ. STEPPER 6000182-999 9
35 *Cable Assembly, Gripper Motor 29-26555-00
36 "Cable Assembly, Gripper Sensor 29-27246-01
37 *Harness Assembly, Power 3100128
38 *LEVER ASSEMBLY, FIXED PRELOAD 6000108-999
39 **Bracket, Bearing 6000191
40 **Bearing, 12mm Ball 5100100-012
-23 - IPB-RV64

N 2ad

[

J




FIG.&

USED | REF
ITEM VENDOR DEC ON FIG
NO. DESCRIPTION PART NC. | PART NO. CODE | NO.
—t—
3-

41 **Retaining Ring. External 4500401-046

42 * *Shaft, Bracket, Preload 6000189

43 *Washer, Flat No. 4 4200000-004

44 *Washer, Split Lock No. 1/4 4200003-025

45 *Washer, Flat No. 1/4 4200000-025

46 *PULLEY ASSEMBLY. DOUBLE IDLER 6000204-999

47 **Pulley, idler Cable 6000151

48 **Screw,Hex Socket Head Cap 4000208-006

49 **Bearing. 12mm Ball 5100100-012

50 **Shaft, Idler Bracket 6000200

51 **Bracket. Idler Pulley, Double 6000180

52 **Washer, Split Lock No. 8 4200003-008

53 **Washer, Special 6000049

54 *Cable Assembly. Ground 3100191-001

55 *Spring, Extension 4700014

56 *Clip, EMI 4300006

57 *Spring. Preload 4700000

58 *Bearing. Linear 6000069

59 *Washer, Split Lock 4200003-004

60 *Module, Optical Interrupt Sensor 29-26573-00

61 *Bracket, Sensor. Horizontal 6000153

62 *Screw, Hex Socket Hd No. 4-40 x 1/4 4000204-004

63 *Clamp, Belt 6000220

64 *Sensor, Flag 6000154-001

65 *CARRBIAGE WAY ASSEMBLY, LOWER 6001490-001

66 **Carriage Way 6001486-001

67 * *Stiffener 6001488-001

68 *Spacer. Gear Cover 4200053-001

69 *Screw, Phl Pan Hd 4000108-028

70 *Belt, Vertical Drive Timing 47-1/4" Lng 29-26552-00

71 *COUNTERWEIGHT ASSEMBLY 6001564-001

72 **Counterweight 6001560-001

73 **Plate. Belt Clamp 6001561-001

74 **Bearing. Cournterweight 6000117

75 **Screw, Hex Socket Button Hd 4000408-008

76 **Screw, Hex Socket Cap No. 8-32 x 1/2 4000208-008

77 *Clamp, Flat Cable 1616022-004

78 *Screw, Phl Flat Hd No. 8-32 3/8 4000908-006

79 *Bracket, Horizontal Carriage 6001592-001

80 *Clamp. Fiat Cable 1616026-003

81 *Bracket, Vertica! Carriage 6001591-001

82 *Plate, Cable Adjust 6001532-001

83 *Harness Assembly, Service Switch 5’ ISI 3100353-001 | 29-TBA

IPB-RV64 - 24 -



FIG.&
ITEM VENDOR DEC
NO. DESCRIPTION PART NO. | PART NO.
= ——
3-
84 *Housing. Service Switch 6001590-001
85 *Switch. Emergency Stop, Aux. Power 29-27256-01
86 *Cover, Switch 6000238
87 *Strain Relief, Liquid Tight 1616013-003
88 *CARRIAGE WAY ASSEMBLY, UPPER 6001489-001
89 **Carriage Way 6001486-001
90 * *Stiffener 6001485-001
91 *Screw, Hex Soc Cap No. 1/4-20 x 1-3/4 4000225-028
92 *Nut, Hex No. 1/4-20 4100000-025
93 *Shim, Carriage Way 6000242
94 *Standoff, Round. Unthreaded 4200049-001
95 *Housing. Lower Switch 6000240-001
96 *Housing. Lower Switch 6000240-002
97 *Housing. Switch Box 6000241
a8 *Switch, Rear Door interlock 29-26577-00
99 *Crank. Spring Extension 6001547-001
100 *Screw, Spring Extension 6001549-001
101 *Nut, Low Crown No. 3/8-16 4100026-038
102 *Washer, Flat No. 3/8 4200000-038
103 *Anchor, Spring Extension 6001545-001
104 *Bracket. Spring Extension 6001546~001
105 *Screw. Flat Hd No. 10-24 x 3/8 4000910-006
106 *Arm, Pivot 6000186
107 *Screw. Shoulder 4002426-008
108 *Bearing. Nyliner 5100537-012
109 *Spring. Cable 4700001
110 *Shaft, Bumper 6000034
111 *Seat. Bumper, Sprin3g 6000035
112 *Spring, Bumper 6000020
113 *Stop, Bumper 6000054
114 *Pad. Bumper Shock 6000093
115 *CARRIAGE ASSEMBLY, PIVOT 6000103-999
116 *Guide, Ribbon Cable 6000203
117 *Shim, 0.010 Inch Thick 4500004-003
*Shim. 0.020 inch Thick 4500004-004
*Shim, 0.950 Inch Thick 4500004-005
118 *Cover. Gear 29-27249-01
119 *Nut, Hex 600000-008
120 *CARRIAGE ASSEMBLY. VERTICAL 6001566-001

|
-
tn

IPB-RV64 ..
Y




FIG.&

USED | REF
ITEM , VENDOR DEC ON FIG
NO. DESCRIPTION PART NO. PART NO. CODE | NO.
3
121 *Button. Rectangular Push 1717009
122 *lLabel. "Shock Hazard™ 1414069-001
123 *Label, "Secondary Ground” 1414012
124 *Screw, Phl Pan Hd 4000104-004
125 *Washer, Split Lock 4200003-004
126 *Screw, Cap Socket Hd 4000225-016
127 *Cover. Top 6000382-006
128 *Door, Right Rear Transport Side 6001582-005
129 *Lock. Fixed Cam 4900003
130 *Door, L=t Rear Transport Side 6001580-004
131 *Gasket 1616063
132 *Insulation 1616010
133 *Filter 1010015
134 *Cover, Side 6001423-006
IPB-RV64 - 26 -



RV64-04-BD

Figure 4. Carriage Assembly, Horizontal (Sheet 1 of 2)

PARTS LIST IPB-RV64

v

- 27 -




1121\? r 62

I 81 72 | % @gu 68
N 4y

. RV64-04A-BD
Figure 4. Carriage Assembly, Horizontal (Sheet 2 of 2)

IPB_RVE4 g PARTS LIST




FIG.& USED | REF
ITEM VENDOR DEC ON FIG
NO. DESCRIPTION PART NO. | PART NO. | CODE | NO.
4- CARRIAGE ASSEMBLY, HORIZONTAL 6000101-999 3
1 *MOTOR ASSEMBLY, VERTICAL DRIVE 6000106-999 5
2 *CARRIAGE WAY ASSEMBLY, 6000210-999
COUNTERWEIGHT
3 **Carriage Way, Modified Vertical 6000083
4 **Stiffener, Carriage Way 6000119
5 **Screw, Hex Socket Cap Hd 40002066-008
6 *Washer, Split Lock 4200003-006
7 *Washer. Flat 4200000-006
8 *Screw, Socket Hex Hd No. 8-32 x 1/2 4000208-008
9 *Washer. Split Lock No. 8 4200003-008
10 *Washer. Flat No. 8 4200000-008
i1 *Screw, Hex Socket Cap No. 1/4-20 x 3/4 4000225-0
12 *Washer., Split Lock No. 1.4 4200003-025
13 *Screw, Hex Socket Button Hd 4000408-012
14 *CARRIAGE WAY ASSEMBLY, VERTICAL 6000211-999
15 * *Stiffener, Vertical Carriage Way 6000177
16 **Carriage Way. Modified Vertical 6000083
17 *LEVER ASSEMBLY. PIVOTED PRELOAD 6000107-999
18 **Bearing, 12mm Ball 5100100-012
19 **Retaining Ring. External 4500401-046
20 **BRACKET, BEARING PRELOAD 6001467-001
21 ***Shaft, Bracket 6000189
22 ***Pin, Drive 4500306-004
23 ***Bracket. Preload 6000188
24 *Shaft. Bearing. Preload 6000170
25 *Retaining Ring, External 4500401-031
26 *Pin. Drive 4500206-006
27 *Screw, Hex Socket Flat Hd 4000825-012
28 *Bearing. 12mm Ball 5100100-012
29 *Shaft, Outrigger Bearing 6000171-002
30 *Shaft, Bumper 6000034
31 *Washer, Flat 4200000-025 J
32 *Seat. Bumper Spring 6000035
33 *Spring. Bumper 6000020
34 *Stop, Bumper 6000054
35 *Shaft, Anti-rotation 6000090
36 *Sleeve. Bearing. Counterweight 6000246
37 "Bracket, Vertical Sensor 6000031
38 *Module, Optical Interrupt Sensor 29-26573-00
39 *Screw. Phl Pan Hd 4000104-004
40 *Washer, Internal Tooth 4200005-004
41 *Module, Horizontal Distribution 29-26550~-00
42 *Washer, Split Lock No. 4 4200003-004
- 29 - iPB-RV64

51




FIG.&

ITEM VENDOR DEC
NO. DESCRIPTION PART NO. | PART NQO.
4~
43 *Washer, No. 4 Flat 4200000-00
44 *Standoff 4200104-002
45 *Bracket, Adjustable Bumper 6000055
45 *Screw, Hex Hd 4000325-010
47 *Washer, Spiit Lock 4200003-025
48 *Screw, Cup Point Set 4002010-003
49 *Carriage, Upper Horizontal 6001455-001
50 "Bracket, Vertical Lower Sensor 6000142
51 *Pad, Bumper Shock 6000093
52 *Bearing. Linear 6000069
53 *BEARING BLOCK ASSEMBLY, UPPER 6001480001
54 **Block. Bearing 6001478-001
55 *Bushing, Bearing 6001479-001
56 *Washer, Flat 4000000-008
57 *Screw. Hex Socket Hd Cap 4000208-020
58 *Bearing Block Assembly 6001480-002
59 *PULLEY ASSEMBLY, IDLER 6000208-999
60 **Retaining Ring. External 4500401-046
61 **Screw. Hex Socket Flat Hd 4000808-008
62 **Flange, Pulley 6000012
63 "*Pulley, Belt, Driven 6000011
64 **Bearing, 12mm Bali 5100100-012
65 **Spacer 6000046-004
66 **Shaft. Idler Pulley 6000206
67 **Nut. Hex 4100000-008
68 **Washer. Special 6000049
69 **Bracket. idler Pulley 6000207
70 **Screw, Hex Socket Cap Hd 4000225-006
71 **Pin, Drive. Grooved 4500306-004
72 *Shaft, Idler Pulley 6001460-001
73 *Screw. Hex Socket Cap Hd 4000208-006
74 *Washer, Bellville Spring 4200003-004
75 *Bearing. Oil impregnated Flanged 5100450-012
76 *Spring, ldler Pulley Extension 470606002
77 *Rod, Stop Carriage 6000235
78 *Harness Assembly, Horizontal Carriage 3100036
79 *Mount, Cable Tie 1616018
80 *Clip, Press Cable 1616027-012
81 *Carriage Assembly, Lower Horizontal 6003080-001
IPB-RV34 - 30 -

i"wl)
e




Figure 5. Motor Assembly, Vertical Drive

- 31 - PARTS LIST

v

RVE4-05-BD

IPB-RV64



R R TG ‘—w
FIG.& USED | REF
ITEM VENDOR DEC ON | FIG
NO. DESCRIPTION PART NO. | PART NO. | CODE | NO.
5- MOTOR ASSEMBLY, VERTICAL DRIVE 6000106-999 4
1 *Motor, Vertical Stepper PM 29-26547-00
2 *Screw, Socket Hex Hd No. 8-32 x 3/4 4000208-008
3 *Washer, No. 8 Split Lock 4200003-008
4 *Washer, No. 8 Flat 4200000-008
5 *Bearing, 12 mm Ball 5100100-012
6 *Screw, Flat Hd Hex No. 8-32 X 3/8 4000208-006
7 *Washer. Special 6000049
8 *Spacer, Drive 6000046-001
9 *Plate, Bearing Clamp 6000044
10 *Screw. Hex Socket Flat Hd 4000804-006
11 *Shaft, Vertical Drive 6000045
12 *Spacer. Drive 6000046-011
13 *Retaining Ring, Internal 4500400-112
14 *Gear. Drive 6000024
15 *Screw, Hex Socket Flat Hd 4000808-014
16 *Flange, Pulley 6000012
17 *Screw, Hex Socket Flat Hd 4000808-008
18 *Pulley, Drive Belt 6000058
19 *Mount, Vertical Motor 6000135
IPB-RV64 - 32




RV64-06-BD

Figure 6. Carriage Assembly, Vertical (Sheet 1 of 2)

_ 33— PARTS LIST IPB-RV64

\ 4 5




IPB-RV64

RV64-06A-BD

Figure 6. Carriage Assembly, Vertical (Sheet 2 of 2)

- 34 - PARTS LIST 1

7

°6




DESCRIPTION

O ~NOOO B WY =

WL WO R M NRNRNDNNNN = 4 4 ot o 2

CARRIAGE ASSEMBLY.VERTICAL

"Motor Assembly, Pivot Stepper
*Screw, Hex Hd Socket Cap No. 8-32 x 1/2
*Washer, Split Lock No. 8
*Washer, Regular No. 8

*Clamp, Split Type

*Gear, Anti-backlash Pinion
*Gear, Intermediate Pivot Carriage
*Key. Square Pivot Carriage
*Flag. Vertical. Lower

*Screw, Hex Hd Socket Cap No. 4-40 x 1/4
*Washer, Split Lock No. 4
*Washer. Regular No. 4

*Shatt, Intermediate

"Screw, Hex Hd Socket Cap No.1/4-20 x 1/3
*Washer, Split Lock No. 1/4
*Washer, Regular No. 1/4
*Spacer, Drive

*Bearing, 12 mm Ball

*Spacer, Driver

*Washer, Bearing

*Spring, Compression

*Clamp. Split Type

*Retaining Ring, External

*Gear, Anti-backlash Pinion
*Retaining Ring, Internal

*GEAR ASSEMBLY, PIVOT CARRIAGE
*"Flag, Reflective Foil

**Mask, Sensor Pivot Carriage
**Gear, Pivot Carriage Main
*Screw, Hex Hd No. 5/16-18 x 1
*Washer, Split Lock No. 5/16
*Washer, Special, Gear

*Key, Woodruff

*Spacer, Gear Pivot Carriage
*Bearing, Ball 25 mm

*Spring, Preload

*Retainer, Spring

*Spacer, Gear Pivot Carriage
*CARRIAGE ASSEMBLY, PIVOT
*Flag, Upper Vertical

*Bracket, Sensor Pivot Carriage

VENDOR

PART NO.

6001566~001

4000208-008
4200003-008
4200000-008
4300103

6000218
6000124
4000204-004
4200003-004
4200000-004
6000096
4000225-00
4200003-025
4200C00-025
6000046-003
5100100-012
6000046-005
4200027
4700007
4300024-003
4500401-046

4500400-112
6001459-001
6000121
6000087

4001331-016
4200003-031
6000156

6000164-002
5100100-025
6000019
6000163
6000164-003
6000103-999
6000123
6000120-001

DEC
PART NO.

29-26568-00

29-26545-00
29-26541-00
29- TBA

29-26543-00

29-26542-00

29-27252-01

- 35 -

IPB-RV64

N v?
v




FIG.&

ITEM VENDOR DEC ON | FIG

NO. DESCRIPTION PART NO. | PART NO. | cope | NO.

—— @

6-
42 *Screw, Hex Socket Hd Cap No. 8-32 x 1/2 | 4000208-008
43 *Sensor Assembly, Reflective Object 29-26565-00
44 *Washer, internal Tooth No. 4 4200005-004
45 *Harness Assembly, Pivot Sensor 29-26559-00
46 *Bracket, Sensor Pivot Carriage 6000120-002
47 *Foot, Bump On 5300002
48 *Pin, Drive 4500204-004
49 *Lever, Stop Pivot Carriage. Right 6000078
50 *Retaining Ring, External 4500401-025
51 *Spring, Stop 6000018
52 *Module, Vertical Carriage Interconnect 29-26551-00
53 *Standoff 4200104-002
54 *LEVER ASSEMBLY, PIVOTED PRELOAD 6000107-999
55 **Bracket, Bearing Preload 6001467-001
56 **Bracket, Preload 6000188
57 **Shaft, Preload Bracket 6000189
58 **Retaining Ring, External 4500401-031
59 **Pin. Drive 4500306-004
60 *Spring. Stop 6000018
61 *Plate, Lever 6000152
62 *Screw, Hex Socket Hd Cap No. 4-40 x 3/8 | 4000204-006
63 *Lever,Stop, Pivot Carriage, Left 6000079
64 *PIN INSTALLATION, VERTICAL CARRIAGE | 6001565-001
65 **Bearing. Shaft-Outrigger 6000171
66 **Shaft, Stop Lever 6000172-001
67 **Pin, Drive 4500206-005
68 **Carriage, Vertical 6001562-001
69 **Shaft, Bearing Preload 6000170
70 **Shaft, Stop Lever 6000172-002

IPB-RV64 - 36 -




a8-10-y9AY

jond ‘Alquiessy abejsen -2 ainbjig

)
©
>
T
m
8

PARTS LIST

- 37 -

op)




R L _
FIG.& USED | REF
ITEM VENDOR DEC ON FIG
NO. DESCRIPTION PART NO. | PART NO. | CODE | NO.
7- CARRIAGE ASSEMBLY, PIVOT 6000103-999 3,6
1 *Bracket, Rear Sensor 6000065
2 *Screw, Hex Socket Hd No. 8-32 x 3/8 4000208-006
3 *Washer, Split Lock No. 8 4200003-008
4 *Washer, Flat No. 8 4200000-008
5 *Module, Optical interrupt Sensor 29-26573-00
6 *Screw, Hex Socket Hd No. 4-40 x 1/4 4000204-004
7 *Washer, Internal Tooth 4200005-004
8 *Washer, Flat 4200000-004
9 *Frame, Rear Pivot Carriage 6000129
10 *Screw, Hex Socket Hd No. 8-32 x 1/2 4000208-008
11 *Gear w/Hub Assembly 5000007-001
12 *Collar, Split Type 4300024-003
13 *Spacer, Gear 6000095
14 *Bearing. 8 mm Ball 5100100-008
15 *Retaining Ring, Internal 4500400-086
16 *Nut, Hex 4100000-008
17 *Gear, Motor, w/Hub 5000232-053
18 *Motor, Variable Reluctance 29-26567-00
Gripper Stepper
19 *Screw, Flat Hex Hd Socket No. 6-32 x 1/2 | 4000806-008
20 *Harness Assembly, Gripper 2 29-26561-00
21 *Pin. Dowel 4500104-007
22 *Bracket, E.O.T. Gripper Assembly 6001493-001
23 *Bracket. Sensor Emittor 6000198
24 *Screw, Hex Socket Hd No. 4-40 x 3/8 4000204-006
25 *Washer, Split Lock 4200003-004
26 *Plate. Sensor Mounting 6000230
27 *Screw, Phl Pan Hd No. 6-32 x 1/2 4000106-008
28 *Washer, Split Lock 4200003-006
29 *Washer, Flat 4200000-006
30 *Clamp, Sensor 6000229
31 *Screw, Hex Socket Hd No. 4-40 x 1/2 4000804-008
32 *Sensor Assembly, Long Range 29-26621-00
Photo Transistor
33 *Bracket, Sensor Detector 6000199
34 *Bracket, Sensor Cartridge Present 6000080
35 *Screw, Phl Flat Hd 4003808-004
36 *Guide, Rear Cartridge 6000181
IPB-RVB4 - 38 - 1




FIG.& USED | REF
ITEM VENDOR DEC ON FIG
NO. DESCRIPTION PART NO. | PA3T NO. | CODE | NnO.
7~

37 *Nut, Hex No.4-40 4100000-004

38 *Standoff 4200104-002

39 *Frame, Side Pivot Carriage 6001482-001

40 *Nut, Plate 6000432

41 *Plate, Sensor Mounting 6000230

42 *Module, Side Frame Interconnect 29-26553-00

43 *Sensor, Long Range infrared 29-26620-00

44 *Harness Assembly, Gripper 1 Aligned 29-26560-00

45 *Guide. Ribbon Cable 6000203

46 *Clamp. Base Cable 4300007-001

47 *Clamp. Cover Cable 4300008-001

48 *Screw. Phi Flat Hd No.8-32 x 1/4 4000908~-004

49 "Rod. Anti-rotation Gripper 6000073

50 *GRIPPER ASSEMBLY 6000104-999 8

51 *Guide, Front Assembly Cartridge 6000109-999

52 *Module, Reflective Object Sensor 29-26565-00

53 *Guide, Front Cartridge 6000174

54 *Bracket, Solenoid Mount 6000075

55 *Solenoid Assembly, Gripper 29-26622-00

56 *Nut, Coarse Hex No.3/48 4100000-003

57 *Washer, Split Lock No. 3 4200003-003

58 *Washer. Flat No. 3 4200000-003

59 *Cam, Solenoid 6000264

60 *Nut, Hex No. 4-40 4100000-004

61 *Harness Assembly, Solenoid 3100268-001

62 *Washer, Believille Spring 4200014

63 *Screw, Phl Pan Hd No. 8-32 x 3/8 x 1 4000108-008

64 *Washer, Special 6000049

65 *Bracket, Front Sensor Assembly 6000064

66 *Frame, Front Pivot Carriage 6001483~001

67 *Harness Assembly, Gripper 1 Right 29-26562-00

68 *Bracket, Cartridz.e Present Flag 6000082

69 *Flag, Cartridge Present 6000081

70 *Plate, 2-Sided Sensor 6000228

71 *Module. Optical Input Sensor 29-26563-00

72 *Nutplate Assembly, Front Guide 6000243

73 *Extension Harness, SS/DS Sensor 3100134-999

74 *Harness Assembly, SS/DS Sensor 3100142

75 *Guard, Cable 6001434

- 39/40 -

IPB-RV64 ‘ 1



Figure 8. Gripper Asembly

- 41 -

PARTS LIST

Vv

RV64-08-BD

IPB-RVE4



R R R S LA
FIG.&
ITEM VENDOR DEC
# NO. DESCRIPTION PART NO. | PART NO.
8- GRIPPER ASSEMBLY 6000104-999
1 *Bearing, Lead Screw Support 6000224
2 *Screw, Hex Socket Hd Cap 4000204-008
3 *Washer, Split Lock No. 4 4200003-004
4 *Washer, Flat 4200001-~004
5 *Bracket, Bearing Lead Screw 6000223
6 *Screw, Hex Socket Hd Cap 4000204006
7 *Lead Screw Assembly 6000236
8 "Screw, Flat Socket Hd 4000806-006
9 *Flag, Grippe’ 6001419-001
10 *Screw. Hex Socket Hd Cap No. 4-40 x 1/4 | 4000204-004
1M *Mount. Lead Screw 6001420-001
12 *Washer, Thrust 4200017
13 *Guide, Gripper Anti-rotation 6000276
14 *Latch Assembly, Gripper 29-26574--00
15 *Screw, Gripper Bracket Shoulder 6000076
16 *Spring, Curved Washer 4200015
17 *Screw. Phl Pan Hd 4000104-005
IPB-RV64 42




RV64-09-BD

Figure 9. Motor Assembly, Horizontal Stepper

IPB-RV64

PARTS LIST

- 43 -

4

2




s ?
FIG.& USED | REF I
ITEM VENDOR DEC ON FIG
NO. DESCRIPTION PART NO. | PART NO. CODE | NO.

——— e
9- MOTOR ASSEMBLY, HORIZONTAL 6000182-999 3
DRIVE STEPPER
1 *Motor, Horizontal Drive Stepper 29-26549-00
2 *Screw, Hex Socket Hd Cap No. 8-32 x 1/2| 4000208-008 i
3 *Washer, Splt Lock No. 8 4200003-008
4 *Washer, Flat No. 8 4200000-008
5 *Shaft, Horizontal Drive 6000143
6 *Screw, Hex Socket Cap Hd No.8-32 x 3/8 | 4000208-006
7 *Washer, Special 6000049
8 *Bearing, 12 mm Bail 5100100~012
9 *Screw. Flat Hd Hex Socket No. 4-40 x 1/2| 4000804-008

10 *Cable Assembly, Horizontal Carriage (Left)| 6000194-004

11 *Spacer, Drive 6000046-006

12 *Spacer, Drive 6000046-007

13 *Gear, Drive 6000024

14 *Screw, Fiat Hd Hex Socket 4000808-014

15 * Puliey, Drive 6000150

16 *Cable Assembly.Horizontal Carriage (Right)] 6000194-003

17 *Flange, Pulley 6000012

18 *Screw, Flat Hd Hex Socket 4000808-008

19 *Plate, Bearing, Clamp 6000044

20 *Retaining Ring, Internal 4500400-~112

21 *Mount, Horizontal Motor 6000146

£)
IPB-RV64 - 44 - ’




PART NUMBER/DESCRIPTION SORT

v

RV




INDEX BY DEC PART NUMBER
RVB4 OPTICAL LIBRARY

FIG ITEM

PART NO. DESCRIPTION NO. NO.
0707051-001 Filter, EMI Line 2 114
0808057 Socket Kit, Jack No. 4-40 2 120
0808097 Socket Assembly, Jack No. 4-40 2 121
0808212 Tab, Receptacle 2 122
1010015 Filter 3 133
1414010 L.abel, "Shock Hazard” 2 73
1414011 Label, “Primary Ground” 2 113
1414012 Label, “Ground, Secondary" 2 50
1414012 Label, “Secondary Ground" 3 123
1414016-000 Number, Storage Siot 0 2 79
1414016-001 Number, Storage Slot 1 2 79
1414016-002 Number, Storage Slot 2 2 79
1414016-003 Number, Storage Slot 3 2 79
1414016-005 Number, Storage Slot 5§ 2 79
1414028-000 Label, “ODU Position - 0" 2 35
1414028-001 Label, "ODU Position - 1" 2 36
1414028-002 Label, “ODU Position - 2" 2 37
1414028-003 Label, “ODU Position - 3" 2 38
1414053-001 Labe!. "OSAR Interconnect, J101" 2 i41
1414053-002 Label, "OSAR Interconnect, J102" 2 144
1414053-004 Label, "OSAR Interconnect, J104" 2 140
1414053-005 Label, “OSAR Interconnect, J105" 2 139
1414053-006 Label, “OSAR Interconnect, J106" 2 138
1414053-007 Label, “OSAR interconnect, J107" 2 137
1414054-001 Label, "OSAR Interconnect, Emer. Stop" 2 142
1414055-001 Label, “OSAR iInterconnect, iInterlock” 2 143
1414069-001 Label, “Shock Hazard" 3 122
1515000 Primer, Loctite 2 7
1515006 Loctite 2 6
1616003-001 Tie, Self Locking Cable 2 124
1616009 Gasket 3 131
1616010 Insulation 3 132
1616013-003 Strain Relief, Liquid Tight 3 87
1616013-003 Connector, Liquid Tight 2 110
1616016-009 Grommet, Round 2 10
1616018 Mount, Cable Tie 4 79
1616018 Mount, Adhesive Cable Tie 2 125
1616021-001 Grommet, Nylon Flexible 2 88
1616021-001 Grommet, Flexible 2 78
1616022-003 Mount, Flat Cable 2 99
1616022-004 Clamp, Flat Cable 3 77
1616026-003 Clamp, Flat Cable 3 80
1616027-~012 Clip. Press Cable 4 80
1717008 Guides, Card 2 92
1717009 Button, Rectangular Push 3 121
29-26541-00 Gear, Intermediate Pivot Carriage 6 7
29-26542-00 Gear, Pivot Carriage Main 6 29
29-26543-00 Gear, Anti-backlash Pinion 6 24
29-26545-00 Gear, Anti-backlash Pinion 6 6
29-26547-00 Motor, Vertical Stepper PM 5 1

IPB~-RV64



INDEX BY DEC PART NUMBER
RV64 OPTICAL LIBRARY

FIG ITEM
PART NO. DESCRIPTION NO. NO.
29-26549-00 Motor, Horizontal Drive Stepper 9 1
29-26550-00 Module, Horizontal Distribution 4 41
29-26551-00 Module, Vertical Carriage Interconnect 6 52
29-26552-00 Belt, Vertical Drive Timing 47-1/4" Lng 3 70
29-26553-00 Module. Side Frame Interconnect 7 42
29-26554-00 Control Panel Assembly 2 82
29-26555-00 Cable Assembly, Gripper Motor 3 35
29-26556-00 Cablin Assembly, Front Panel 2 95
29-26557-00 Harness Assembly, Horizontal Sensor 2 Not Shown
29-26558-00 Harness Assembly, Frame 3 24
29-26559-00 Harness Assembly, Pivot Sensor 6 45
29-26560-00 Harness Assembly, Gripper 1 Aligned 7 44
29-26561-00 Harness Assembly, Gripper 2 7 20
29-26562-00 Harness Assembly, Gripper 1 Right 7 67
29-26563-00 Module, Optical Input Sensor 7 71
29-26564-00 Module, Cart In Place Sensor 2 129
29-26565-00 Sensor Assembly, Reflective Object 6 43
29-26565-00 Module, Reflective Object Sensor 7 52
29-26567-00 Motor, Variable Reluctance Gripper Stepper 7 18
29-26568-00 Motor Assembly, Pivot Steppei 6 1
29-26572-00 Detent Solenoid Assembly 2 80
29-26573-00 Module, Optical Interrupt Sensor 7 5
29-26573-00 Module, Optical Interrupt Sensor 4 38
29-26573-00 Module, Optical Interrupt Sensor 3 60
29-26574-00 Laich Assembly, Gripper 8 14
29-26576-00 Capacitor , Electrg, 120000MF, 40V 2 23B
29-26577-00 Switch, Rear Door Interiock 3 98
29-26584-~00 Power Supply Assembly (§V) 2 62
29-26585-00 Power Supply Assembly, 24V 2 23A
29-26586-00 Module, Serial /0 RS232 2 131
29-26587-00 Meter. Time Lapse 2 145
29-26588-00 Backplane, PCB 2 147
29-26620~-00 Sensor, Long Range Infrared 7 43
29-26621-00 Sensor Assembly, Long Range PhotoTransistor 7 32
29-26622-00 Solenoid Assembly, Gripper 7 55
29-26623-00 Solenoid Assembly, Door Lock 2 81
29-27243-01 Power Management Box 2 44
29-27245-01 Cable Assembly, Vertical Distribution 3 9
29-27246-01 Cable Assembly, Gripper Sensor 3 36
29-27247-01 Cable Assembly, Gripper Sensor 2 77
29-27248-01 Jumper, P33 2 96
29-27249-01 Cover, Gear 3 118
29-27252-01 Key, Woodruff 6 33
29-27254-01 Cable Assembly, Pivot Carriage Gripper 2 76
29-27256-01 Switch, Emergency Stop, Aux. Power 3 85
29-27423-01 Counter Assembly, Insertion 2 69
29-27497-01 Cable, ISl 5 Ft Right Angle 1 Not Shown
29-27498-01 Springs (6), Sensor Flag 2 83
29-27499-01 Cable, 40 Ft RS232 Host 1 Not Shown
29-27566-00 Fan. w/Connector Ball Bearing 24V DC 2 146
30-27245-01 Optical Library w/o Drives (120V) 1 1
30-27245-02 Optical Library w/o Drives (240V) 1 1
IPB-RV64 A-2



INDEX BY

DEC PART NUMBER

RV64 OPTICAL LIBRARY

FIG ITEM
PART NO. DESCRIPTION NO. NO.
3100036 Harness Assembly, Horizontal Carriage 4 78
3100043 Harness Assembly, Input Station 2 9
3100044 Harness Assembly, Bulkhead 2 84
3100064 Cable Assembly, Serial 1/0 2 97
3100070 Cable Assembly, Horizontal Carriage 2 74
3100094-999 Harness Assembly, Terminal Block 2 119
3100128 Harness Assembly, Power 3 37
3100134-999 Extension Harness, SS/DS Sensor 7 73
3100142 Harness Assembly, SS/DS Sensor 7 74
3100145-001 Harness Assembly, Front Panel 2 85
3100146-001 Harness Assembly, Interlock 2 86
3100147-001 Harness Assembly, Emergency Stop 2 87
3100151-999 Harness Assembly, I/L Solenoid 2 11
3100156 Cable Assembly, Vertical Motor 3 8
3100157-999 Cabie Assembly, Vertical Motor 2 75
3100159-999 Harness Assembly, Solenoid Ext 2 104
3100160-999 Harness Assembly, Power Switch 2 105
3100191 Cable, Ground 2 51
3100191-~001 Cable Assembly, Ground 3 54
3100268-001 Harness Assembly, Sclenoid 7 61
3100277-001 Cable Assembly, JB ODU 2 100
3100284-001 Harness Assembly, ODU - Solenoid 2 101
3100285-001 Harness Assembly, ODU 2 45
3100307-001 Harness Assembly, 5V Power Supply 2 63
3100308-001 Harness Assembly, Power Supply (24V) 2 93
3100311-001 Harness Assembly, Long Range Sensor 2 12
3100312-001 Harness Assembly, Cart. In Place 2 102
3100344-001 Harness Assembly, Receptacle 2 115
3100351-001 Harness Assembly, Line Filter 2 109
3100353~001 Harness Assembly, Service Switch 5’ IS 3 83
3100354-001 Harness Assembly, Power Mgt Bulkhead 2 94
4000000-008 Washer, Flat 4 56
4000104-004 Screw, Hex Socket Cap No. 4-40 x 1/4 3 14
4000104-004 Screw, Phl Pan Hd 4 39
4000104-004 Screw, Phl Pan Hd 3 124
4000104-005 Screw, Phl Pan Hd 8 17
4000106-005 Screw, Phl Pan Hd No. 6-32 x 5/16 2 116
4000106-008 Screw, Phl Pan Hd No. 6-32 x 1/2 7 27
4000108-004 Screw, Phl Pan Hd 3 13
4000108-006 Screw, Phl Pan Hd No. 8-32 x 3/8 x 1 7 63
4000108-006 Screw, Phl Pan Hd No. 8-32 x 3/8 3 20
4000108-006 Screw, Phl Pan Hd No. 8-32 x 3/8 2 26
4000108-008 Screw, Phl Pan Hd No. 8-32 x 3/8 2 98
4000108-028 Screw, Ph! Pan Hd 3 69
4000108-032 Screw, Phl Pan Hd 3 5
4000108-032 Screw, Ph! Pan Hd No. 8-32 x 2 2 58
4000204-004 Screw, Hex Socket Hd No. 4-40 x 1/4 7 6
4000204-004 Screw, Hex Hd Socket Cap No. 4-40 x 1/4 6 10
4000204-004 Screw. Hex Socket Hd Cap No. 4-40 x 1/4 8 10
4000204-004 Screw, Hex Socket Cap No. 4-40 x 1/4 2 126
4000204-004 Screw, Hex Socket Hd No. 4-40 x 1/4 3 62
4000204-006 Screw, Hex Socket Hd Cup 8 6
4000204-006 Screw, Hex Socket Hd Cap No. 4-40 x 3/8 6 62
4000204-006 Screw, Hex Socket Hd No. 4-40 x 3/8 7 24
1 A-3 IPB-RV64

9



INDEX BY DEC PART NUMBER
RVE4 OPTICAL LIBRARY

FIG ITEM

PART NO. DESCRIPTION NQO. NO.
4000204-008 Screw, Hex Socket Hd Cap 8 2
4000206-008 Screw, Hex Socket Cap Hd 4 5
4000208 Screw, Hex Socket Cap No. 8-32 x 3/8 2 66
4000208-006 Screw, Hex Socket Cap Hd No.8-32 x 3/8 9 6
4000208-006 Screw, Hex Socket Hd No. 8-32 x 3/8 7 2
4000208-006 Screw, Flat Hd Hex No. 8-32 X 3/8 5 6
4000208006 Screw, Hex Socket Cap Hd 4 73
4000208-~006 Screw,Hex Socket Head Cap 3 48
4000208-008 Screw, Hex Socket Hd Cap No. 8-32 x 1/2 6 42
4000208-008 Screw, Hex Socket Hd No. 8-32 x 1/2 7 10
4000208-008 Screw, Hex Hd Socket Cap No. 8-32 x 1/2 6 2
4000208-008 Screw, Socket Hex Hd No. 8-32 x 3/4 5 2
4000208-008 Screw, Hex Socket Hd Cap No. 8-32 x 1/2 9 2
4000208-008 Screw, Hex Socket Cap No. 8-32 x 1/2 3 76
4000208-008 Screw, Socket Hex Hd No. 8-32 x 1/2 4 8
4000208-008 Screw, Hex Socket Cap No. 8-32 x 1/2 3 23
4000208-012 Screw, Hex Socket Cap No. 8-32 x 3/4 3 18
4000208-020 Screw, Hex Socketl Hd Cap 4 57
4000225-0 Screw, Hex Socket Cap No. 1/4-20 x 3/4 4 11
4000225-00 Screw, Hex Hd Socket Cap No.1/4-20 x 1/2 6 14
4000225-006 Screw, Hex Socket Cap Hd 4 70
4000225-008 Screw, Hex Socket Cap No. 1/4-20 x 1/5 3 21
4000225-012 Screw, Hex Socket Cap No. 1/4-20 x 3/4 3 22
4000225-012 Screw, No. 1/4-20 x 3/4 2 16
4000225-016 Screw, Cap Socket Hd 3 126
4000225-028 Screw, Hex Soc Cap No. 1/4-20 x 1-3/4 3 91
4000325-010 Screw, Hex Hd 4 46
4000331-012 Screw, Hex Hd No. 5/16-18 x 3/4 3 26
4000331-016 Screw, Hex Hd No. 5/16-18 x 1 2 132
4000408-008 Screw, Hex Socket Button Hd 3 75
4000408-012 Screw, Hex Socket Button Hd 4 13
4000804-006 Screw, Hex Socket Flat Hd 5 10
4000804-008 Screw, Hex Socket Hd No. 4-40 x 1/2 7 31
4000804-008 Screw, Flat Hd Hex Socket No. 4-40 x 1/2 9 9
4000806-006 Screw, Flat Socket Hd 8 8
4000806-008 Screw, Flat Hex Hd Socket No. 6-32 x 1/2 7 19
4000808-008 Screw, Flat Hd Hex Socket 9 18
4000808-008 Screw, Hex Socket Flat Hd 5 17
4000808-008 Screw, Hex Socket Flat Hd 4 61
4000808-014 Screw, Flat Hd Hex Socket 9 14
4000808-014 Screw, Hex Socket Flat Hd 5 15
4000825-012 Screw, Hex Socket Flat Hd 4 27
4000908-004 Screw, Phl Flat Hd No.8-32 x 1/4 7 48
4000908-006 Screw, Phl Flat Hd No. 8-32 3/8 3 78
4000910-006 Screw, Flat Hd No. 10~24 x 3/8 3 105
4001110-008 Screw, Pan Hd No. 10-24 x 1/2 2 70
4001110-012 Screw, Pan Hd No. 10-24 x 3/4 2 59
4001331-016 Screw, Hex Hd No. 5/16-18 x 1 6 30
4002010-003 Screw, Cup Point Set 4 48
4002425004 Screw, Shoulder Socket No. 1/4-20 x 7/16 2 5
4002425-004 Screw, Shoulder 3 31
4002426-008 Screw, Shoulder 3 107
4003808-004 Screw, Phl Flat Hd 7 as

IPB-RV64

J

()




INDEX BY DEC PART NUMBER
RV64 OPTICAL LIBRARY

FIG ITEM
PART NO. DESCRIPTION NO. NO.
4100000-003 Nut, Coarse Hex No.3/48 7 56
4100000-004 Nut, Hex No.4-40 7 37
4100000-004 Nut, Hex No. 4-40 7 60
4100000-008 Nut, Hex 7 16
4100000-008 Nut, No. §-32 2 52
4100000-008 Nut, Hex 4 67
4100000-025 Nut, Hex No. 1/4-20 3 92
4100000-031 Nut, Hex No. 5/16-18 3 29
4100000-031 Nut, Hex No. 516 2 135
4100017-010 Nut, Hex No. 10-32 2 111
4100026-038 Nut, Low Crown No. 3/8-16 3 101
4200000-00 Washer, No. 4 Flat 4 43
4200000-003 Washer, Flat No. 3 7 58
4200000-004 Washer, Regular No. 4 6 4
4200000-004 Washer, Flat 7 8
4200000-004 Washer, Flat No. 4 2 127
4200000-004 Washer, Flat No. 4 3 43
4200000-008 Washer, Flat 7 29
4200000-006 Washer, Flat 4 7
4200000-006 Washer, No. 6 Flat 2 117
4200000-008 Washer, Flat No. 8 7 4
4200000-008 Washer, No. 8 Flat 5 4
4200000-008 Washer, Regular No. 8 6 4
4200000-008 Washer, Flat No. 8 9 4
4200000-008 Washer, Fiat No. 8 4 10
4200000-008 Washer, No. 8 2 27
4200000-008 Washer, Flat No. 8 3 7
4200000-010 Washer, Flat No. 10 2 60
4200000-025 Washer, Regular No. 1/4 6 16
4200000-025 Washer, Flat No. 1/4 3 45
4200000-025 Washer, Filat No. 1/4 2 17
4200000-025 Washer, Flat 4 31
4200000-031 Washer, Flat No. 5/16 3 28
4200000-031 Washer, Flat No. 5/16 2 133
4200000-038 Washer, Flat No. 3/8 3 102
4200001-004 Washer, Flat 8 4
4200003-003 Washer, Split Lock No. 3 7 57
4200003-004 Washer, Split Lock No. 4 6 11
4200003-004 Washer, Split Lock 7 25
4200003-004 Washer, Split Lock No. 4 8 3
4200003-004 Washer, Split Lock 3 125
4200003-004 Washer, Split Lock No. 4 2 128
4200003-004 Washer, Bellville Spring 4 74
4200003-004 Washer, Split Lock No. 4 4 42
4200003-004 Washer, Split Lock 3 59
4200003-006 Washer, Split Lock 7 28
4200003-006 Washer, Split Lock No. 6 2 118
4200003-006 Washer, Split Lock 4 6
4200003-008 Washer, Split Lock No. 8 7 3
4200003-008 Washer, No. 8 Spiit Lock 5 3
4200003-008 Washer, Split Lock No. 8 9 3
4200003-008 Washer, Split Lock No. 8 6 3
4200003-008 Washer, Split Lock No. 8 3 52
4200003-008 Washer, Split Lock No. 8 4 9
4200003-008 Washer, Split Lock No. 8 2 28
4200003-008 Washer, Split Lock No. 8 3 6
1 A-5 IPB-RV64

t)

1



INDEX BY DEC PART NUMBER
RV64 OPTICAL LIBRARY

FIG ITEM

PART NO. DESCRIPTION NO. NO.
4200003-010 Washer, Split Lock No. 10 2 61
4200003-025 Washer, Split Lock No. 1/4 6 15
4200003-025 Washer, Split Lock No. 1/4 3 44
4200003-025 Washer, Split Lock 4 47
4200003-025 Washer, Split Lock No. 1/4 2 18
4200003-025 Washer, Split Lock No. 1/4 4 12
4200003-031 Washer, Split Lock No. 5/16 6 31
4200003-031 Washer. Split Lock No. 5/16 3 27
4200003-031 Washer, Split Lock No. 5/16 2 134
4200005-004 Washer, Internal Tooth 7 7
4200005-004 Washer, Internal Tooth No. 4 6 44
4200005-004 Washer, Internal Tooth 4 40
4200005-008 Washer, Internal Tooth No. 8 2 53
4200005-010 Washer, Int Tooth No. 10 2 112
4200014 Washer, Belleville Spring 7 62
4200015 Spring, Curved Washer 8 16
4200017 Washer, Thrust 8 12
4200018 Washer, Bearing 3 16
4200027 Washer, Bearing 6 20
4200039 Washer 2 22
4200049-001 Standoff, Round, Unthreaded 3 94
4200053-001 Spacer, Gear Cover 3 68
4200104-002 Standoff 7 38
4200104-002 Standoff 6 53
4200104-002 Standoff 4 44
4300006 Clip, EMI 3 56
4300006 Clip, EMI 2 13
4300007-001 Clamp, Base Cable 7 46
4300008-001 Clamp, Cover Cable 7 47
4300024-003 Clamp, Split Type 6 22
4300024-003 Collar, Split Type 7 12
4300103 Clamp, Split Type 6 5
4500004-003 Shim, Cartridge Rack .010 2 19
4500004-003 Shim, 0.010 Inch Thick 3 117
4500004-004 Shim, Cartridge Rack .020 2 20
4500004-004 Shim, 0.020 Inch Thick 3 117
4500004-005 Shim, Cartridge Rack .050 2 21
4500004-005 Shim, 0.050 Inch Thick 3 117
4500104-007 Pin, Dowel 7 21
4500204-004 Pin, Drive 6 48
4500206-005 Pin, Drive 6 67
4500206-006 Pin, Drive 4 26
4500306-004 Pin, Drive 6 59
4500306-004 Pin, Drive 4 22
4500306-004 Pin, Drive., Grooved 4 71
4500400-086 Retaining Ring, Internal 7 15
4500400-112 Retaining Ring, !nternal 9 20
4500400-112 Retaining Ring, Internal 5 13
4500400-112 Retaining Ring, Internal 6 25
4500401-025 Retaining Ring, External 6 50
4500401-031 Retaining Ring, External 6 58
4500401-031 Retaining Ring, External 4 25
4500401-045 Retaining Ring, External 6 23
4500401-046 Retaining Ring, External 4 60
4500401-046 Retaining Ring, External 3 41
4500401-046 Retaining Ring, External 4 19

IPB-RV64



INDEX BY DEC PART NUMBER
RV64 OPTICAL LIBRARY

FIG ITEM
PART NO. DESCRIPTION NO. NO.
4700000 Spring. Preload 3 57
4700001 Spring, Cable 3 109
4700002 Spring, ldler Pulley Extension 4 76
4700007 Spring, Compression 6 21
4700014 Spring, Extension 3 55
4900003 Lock, Fixed Cam 3 129
5000007-001 Gear w/Hub Assembly 7 11
5000232-053 Gear, Motor, w/Hub 7 17
5100100-008 Bearing, 8 mm Ball 7 14
5100100-012 Bearing, 12 mm Ball 9 8
5100100-012 Bearing, 12 mm Ball 6 18
5100100-012 Bearing, 12 mm Ball 5 5
5100100-012 Bearing, 12mm Ball 3 49
5100100-012 Bearing, 12mm Bali 3 40
5100100-012 Bearing, 12mn: Ball 4 28
5100100-012 Bearing, 12mm Ball 4 18
5100100-012 Bearing, 12mm Bali 4 64
5100100-025 Bearing, Ball 25 mm 6 35
5100450-012 Bearing, Oil Impregnated Flanged 4 75
5100537-012 Bearing, Nyliner 3 108
5300001 Caster 3 25
5300001 Casters 2 29
5300002 Foot, Bump On 6 47
600000-008 Nut, Hex 3 119
6000011 Puiley, Belt, Driven 4 63
6000012 Flange Pulley 5 16
6000012 Flange, Pulley 9 17
6000012 Flange. Pulley 4 62
6000018 Spring. Stop 6 60
6000018 Spring. Stop 6 51
6000019 Spring, Preload 6 36
6000020 Spring, Bumper 4 33
6000020 Spring. Bumper 3 112
6000024 Gear, Drive 5 14
6000024 Gear. Drive 9 13
6000031 Bracket, Vertical Sensor 4 37
6000034 Shaft, Bumper 3 110
6000034 Shaft, Bumper 4 30
6000035 Seat, Bumper Spring 4 32
6000035 Seat, Bumper, Spring 3 111
6000044 Plate, Bearing Clamp 5 9
6000044 Plate, Bearing, Clamp 9 19
6000045 Shaft, Vertical Drive 5 11
6000046-001 Spacer, Drive 5 8
6000046-003 Spacer, Drive 6 17
6000046-004 Spacer 4 65
6000046-005 Spacer, Driver 6 19
6000046-006 Spacer, Drive 9 11
6000046-007 Spacer, Drive 9 12
6000046-011 Spacer, Drive 5 12
6000049 Washer, Special 7 64
6000049 Washer, Special 9 7
6000049 Washer, Special 5 7
6000049 Washer, . pecial 3 15
6000049 Washer, Special 4 68
6000049 Washer, Special 3 53
6000054 Stop, Bumper 3 113
1 A-7 iPB-RVbB4




INDEX BY DEC PART NUMBER
RV64 OPTICAL LIBRARY

FIG ITEM

PART NO. DESCRIPTION NO. NO.
6000054 Stop, Bumper 4 34
6000055 Bracket, Adjustable Bumper 4 45
6000058 Pulley, Drive Belt 5 18
6000064 Bracket, Front Sensor Assembly 7 65
6000065 Bracket, Rear Sensor 7 1
6000063 Bearing, Linear 3 58
6000068 Bearing, Linear 4 52
6000073 Rod, Anti-rotation Gripper 7 49
6000075 Bracket, Solenoid Mount 7 54
6000076 Screw, Gripper Bracket Shoulder 8 15
6000078 Lever, Stop Pivot Carriage, Right 6 49
6000079 Lever,Stop, Pivot Carriage, Left 6 63
6000080 Bracket, Sensor Cartridge Present 7 34
6000081 Flag, Cartridge Present 7 69
6000082 Bracket, Cartridge Present Flag 7 68
6000083 Carriage Way, Modified Vertical 4 3
6000083 Carriage Way, Modified Vertical 4 16
6000087 Mask, Sensor Pivot Carriage 6 28
6000090 Shaft, Anti-rotation 4 35
6000093 Pad, Bumper Shock 3 114
6C00093 Pad, Bumper Shock 4 51
6000095 Spacer, Gear 7 13
6000096 Shaft, Intermediate 6 13
6000101-999 CARRIAGE ASSEMBLY, HORIZONTAL 3 10
6000101-999 CARRIAGE ASSEMBLY, HORIZONTAL 4 N/A
6000103-939 CARRIAGE ASSEMBLY, PIVOT 7 N/A
£000103-99¢ CARRIAGE ASSEMBLY, PIVOT 6 39
6000103-999 CARRIAGE ASSEMBLY, PIVOT 3 115
6000104-999 GRIPPER ASSEMBLY 7 50
6000104-999 GRIPPER ASSEMBLY 8 N/A
6000106-999 MOTOR ASSEMBLY, VERTICAL DRIVE 5 N/A
6000106-999 MOTOR ASSEMBLY, VERTICAL DRIVE 4 1
8000107-999 LEVER ASSEMBLY, PIVOTED PRELOAD 6 54
6000107-999 LEVER ASSEMBLY, PIVOTED PRELOAD 4 17
£200108-999 LEVER ASSEMBLY. FIXED PRELOAD 3 38
6000109-999 Guide, Front Assembly Cartridge 7 51
6000117 Bearing, Counterweight 3 74
6000119 Stiffener, Carriage Way 4 4
6000120-001 Bracket, Sensor Pivot Carriage 6 41
6000120-002 Bracket, Sensor Pivot Carriage 6 46
6000121 Flag, Reflective Foil 6 27
6000123 Fiag, Upper Vertical 6 40
6000124 Flag, Vertical, Lower 6 9
6000129 Frame, Rear Pivot Carriage 7 9
6000135 Mount, Vertical Miotor 5 19
6000142 Bracket, Vertical Lower Sensor 4 50
6000143 Shaft, Horizontal Drive 9 5
6000146 Mount, Horizontal Motor 9 21
6000150 Pulley, Drive 9 15
6000151 Pulley, Idler Cable 3 12
6000151 Puiley, Idler Cable 3 47
6000152 Plate, Lever 6 61
6000153 Bracket, Sensor, Horizontal 3 61
6000154-001 Sensor, Flag 3 64

IPE-RV64




INDEX BY DEC PART NUMBER
RV64 OPTICAL LiBRARY

FIG ITEM
PART NO. DESCRIPTION NO. NO.
6000156 Washer, Special, Gear 6 32
6000163 Retainer, Spring 6 37
6000164-002 Spacer, Gear Pivot Carriage 5 34
6000164-003 Spacer, Gear Pivat Carriage 6 38
6000170 Shaft, Bearing Preload 6 69
6000170 S:aft, Bearing, Preload 4 24
6000171 Bearing. Shaft-Outrigger 6 65
6000171-002 Shaft, Outrigger Bearing 4 29
5000172-001 Shaft, Stop Lever 6 66
6000172-002 Shkaft, Stop Lever 6 70
6000174 Guide, rFront Cartridge 7 53
6000177 Stiffener, Vertical Carriage Way 4 15
6000180 Bracket, ldier Pulley. Doubie 3 51
6000181 Guide. Rear Cartridge 7 36
6000182-999 MOTOR ASSEMBLY, HORIZONTAL DRIVE STEPPER 9 N/A
6000182-999 MOTOR ASSEMBLY, HORIZ. STEPPER 3 34
6000186 Arm, Pivot 3 106
6000188 Bracket, Preload 6 56
6000188 Bracket, Preload 4 23
6000189 Shaft, Preload Bracket 6 57
6000189 Shaft. Bracket, Preload 3 42
6000189 Shaf!, Bracket 4 21
6000191 Bracket, Bearing 3 39
6000194-003 Cable Assembly, Horizontal Carriage (Right) 9 16
6000194-004 Cable Assembly, Horizontal Carriage (Left) 9 10
6000198 Bracket, Sensor Emittor 7 23
6000199 Bracket, Sensor Detector 7 33
6000200 Shaft. ldler Bracket 3 50
6000203 Guide, Ribbon Cable 7 45
6000203 Guide, Ribbon Cable 3 116
6000204-999 PULLEY ASSEMBLY, DOUBLE IDLER 3 46
6000206 Shaft, ldler Pulley 4 66
6000207 Bracket. ldler Pulley 4 69
6000208-999 PULLEY ASSEMBLY, IDLER 4 59
6000210-995 CARRIAGE WAY ASSEMBLY, COUNTERWEIGHT 4 2
6000211-999 CARRIAGE WAY ASSEMBLY, VERTICAL 4 14
6000218 Key, Square Pivot Carriage 6 8
6000220 Clamp, Belt 3 63
6000223 Bracket, Bearing Lead Screw 8 5
6000224 Bearing, Lead Screw Support 8 1
6000228 Plate, 2-Sided Sensor 7 70
6000229 Clamp, Sensor 7 30
6000230 Plate, Sensor Mounting 7 26
6000230 Plate, Sensor Mounting 7 41
6000235 Rod, Stop Carriage 4 77
6000236 Lead Screw Assembly 8 7
6000238 Cover, Switch 3 86
6000240-001 Housing. Lower Switch 3 95
65000240-002 Housing. Lower Switch 3 96
6000241 Housing, Switch Box 3 97
6000242 Shim, Carriage Way 3 93
6000243 Nutplate Assembly, Front Guide 7 72
6000246 Sleeve, Bearing, Counterweight 4 36
6000264 Cam, Solenoid 7 59
1 A-9 IPB-RV64

7"‘[“

‘1



INDEX BY DEC PART NUMBER
RV64 OPTICAL LIBRARY

FIG ITEM

PART NO. DESCRIPTION NO. NO.
6000276 Guide, Gripper Anti-rotation 8 13
6000302 Leveler 2 2
6000302 Leveler 3 30
6000303 Pad, Leveler 3 32
6000303 Pad. Leveler 2 3
6000307 Beam, Cart Support 2 14
6000308 Plate, Cart Support Nut 2 15
6000327-999 Cart Rack Assembly, Upper 2 42
6000342-999 Cart Rack Assembly, Lower 2 41
6000347-999 Card Cage Assembly 2 49
6000382 over, Top Transport Side 1 7
6000382-006 Cover, Top 3 127
6000396 Cover, ODU Center 2 32
6000398-001 Cover, ODU Lett Side 2 30
6000398-002 Cover, ODU Right Side 2 34
6000399 Cover, ODU Bottom 2 31
6000403 Cover, Inside Top Left 2 40
6000432 Nut, Plate 7 40
6000441-001 Hinge, Right Upper 3 1
6000441-001 Hinge. Lower Right, Frame 2 47
6000441-002 Hinge, Right Lower 3 4
6000441-003 Hinge, Left Upper 3 2
6000441-003 Hinge, Lower Left, Frame 2 46
6000441-004 Hinge, Upper Left, Frame 2 48
6000441-004 Hinge, Left Lower 3 3
6000454 Bracket, Lock 3 19
6000454 Bracket, Lock 2 130
6000468 Cover, ODU Upper Center 2 33
6000481 Cover, Housing Left 2 54
6000482 Cover, Housing Right 2 56
6000492-001 Bracket, Power Magt. Upper Support 2 89
6000492-002 Bracket, Power Mgt. Lower Support 2 1
6000521 Cover, Inside Top Right 2 39
6000525 Shield, Input EMI 2 64
6000526 Shield, Lower EMI 2 65
6000540 Bracket, Input Station 2 103
6000548 Bracket, Cable 2 106
6000557 Nut, Special Leveler 3 33
6000557 Nut, Special Leveler 2 4
6000565 Retainer, Power Mgt 2 90
6001419-001 Flag, Gripper 8 9
6001420-001 Mount, Lead Screw 8 11
6001421-004 Cover, Right Side, Storage 1 6
6001422-004 Cover, Top Storage Side 1 2
6001423-006 Panel, Side 1 3
6001423-006 Cover, Side 3 134
6001424-004 COVER ASSEMBLY, TOP TRANSPORT SIDE 1 7
6001434 Guard, Cable 7 75
6001455-001 Carriage. Upper Horizontal 4 49
6001457-001 Bracket. idier Pulley 3 17
6001459-001 GEAR ASSEMBLY, PIVOT CARRIAGE 6 26
6001460-001 Shaft, ldler Pulley 4 72
6001467-001 Bracket, Bearing Preload 6 55
6001467-001 BRACKET, BEARING PRELOAD 4 20
6001478-001 Block, Bearing 4 54

IPB-RV64




INDEX BY DEC PART NUMBER
RVE4 OPTICAL LIBRARY

6001542

FIG ITEM

F 2T NO. DESCRIPTION NO. NO.
6001479-001 Bushing, Bearing 4 55
6001480-001 BEARING BLOCK ASSEMBLY, UPPER 4 53
6001480-002 Bearing Block Assembly 4 58
6001482-001 Frame, Side Pivot Carriage 7 39
6001483-001 Frame. Front Pivot Carriage 7 66
6001485-001 Stiffener 3 90
6001486-001 Carriage Way 3 89
6001486-001 Carriage Way 3 66
6001488-001 Stitfener 3 67
6001489-001 CARRIAGE WAY ASSEMBLY, UPPER 3 88
6001480-001 CARRIAGE WAY ASSEMBLY, LOWER 3 65
6001493-001 Bracket, E.O.T. Gripper Assembly 7 22
6001497-001 Slide Mount Assembly, Right 2 57
6001498-001 Slide Mount Assembly, Left 2 55
6001508-001 Piate, Power Supply Adaptor 2 24
6001509-001 Bracket, Power Supply Support 2 25
6001512-001 Cover, Power Supply 24V 2 43
6001513-001 POWER/CAPACITOR ASSEMBLY 2 23
6001532-001 Plate, Cable Adjust 3 82

STORAGE SIDE ASSEMBLY 1 11
6001542-001 STORAGE SIDE ASSEMBLY 2 N/A
6001545-001 Anchor, Spring Extension 3 103
6001546-001 Bracket, Spring Extension 3 104
6001547-001 Crank, Spring Extension 3 99
6001549-001 Screw. Spring Extension 3 100
6001553-001 Frame, Mechanism 3 11
6001554-001 Frame, Storage Unit 2 1
6001560-001 Counterweight 3 72
6001561-001 Plate, Belt Clamp 3 73
6001562-001 Carriage, Vertical 6 68
6001563-999 TRANSPORT SIDE ASSEMBLY 3 N/A
6001563-999 TRANSPORT SIDE ASSEMBLY 1 12
6001564-001 COUNTERWEIGHT ASSEMBLY 3 71
6001565-001 PIN INSTALLATION. VERTICAL CARRIAGE 6 64
6001566-001 CARRIAGE ASSEMBLY,VERTICAL 6 N/A
6001566-001 CARRIAGE ASSEMBLY, VERTICAL 3 120
6001569-001 Housing, Line Filter 2 107
6001575-001 Slide, Rear Retainer - QDU 2 68
6001580-004 Door, Left Rear Transport Side 3 130
6001580-004 Door. Left Rear Transport Side 1 9
6001581-004 Door, Right Front, Storage 1 5
6001582-005 Door, Right Rear Transport Side 1 8
6001582-005 Door, Right Rear Transport Side 3 148
6001583-007 Door, Left Front, Storage 1 4
6001589-001 Cover, A.C. Filler 2 72
6001590-001 Housing, Service Switch 3 84
6001591-001 Bracket, Vertical Carriage 3 81
6001592-001 Bracket, Horizontal Carriage 3 79
6001596-001 Panel Assembly, Front 2 8
6001596-005 Panel, Front 1 10
6001657-001 input Station Assembly 2 67
6003080-001 Carriage Assembly, Lower Horizontal 4 81

A-11 IPB-RV64

—
‘ 2




INDEX BY DEC PART NUMBER
RV64 OPTICAL LIBRARY

FIG ITEM
PART NO. DESCRIPTION NO. NO.
6005168-001 Bracket, Line Filter 2 108
600532 Bracket, Upper Support 2 71
6005323-001 Bracket, Cartridge Rack Support 2 123
6005471-001 Cover. Left Bulkhead 2 136
KLESI-B Adaptor, Bl to LESI 1 Not Shown
N/A RV64 OPTICAL LIBRARY 1 N/A
RVE0-A RV60 Drive (Master) 1 Not Shown
RVB60-B RV60 Drive (Slave) 1 Not Shown
Rv64-8B RVB4-B (60Hz) 1 N/A
RV64-C RV64-C (50Hz) 1 N/A
RV64-D RV64-D (50Hz) 1 N/A
IPB-RV64 A-12



INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.
Adaptor, Bl to LESI KLESI-B 1 Not Shown
Anchor, Spring Extension 6001545-001 3 103
Arm, Pivot 6000186 3 106
Backplane. PCB 29-26588-00 2 147
Beam, Cart Support 6000307 2 14
Bearing Block Assembly 6001480-002 4 58
BEARING BLOCK ASSEMBLY, UPPER 6001480-001 4 53
Bearing, 12 mm Ball 5100100-012 ] 8
Bearing, 12 mm Ball 5100100-012 6 18
Bearing, 12 mm Ball 5100100-012 5 5
Bearing, 12mm Ball 5100100-012 4 18
Bearing, 12mm Bzl 5100100-012 4 28
Bearing, 12Zmm Ball 5100100012 4 64
Bearing, 12mm Ball 5100100-012 3 49
Bearing, 12mm Ball 5100100-012 3 40
Bearing, 8 mm Ball 5100100-008 7 14
Bearing, Ball 25 mm 5100100-025 6 35
Bearing, Counterweight 6000117 3 74
Bearing, Lead Screw Support 6000224 8 1
Bearing. Linear 6000069 4 52
Bearing, Linear 6000069 3 58
Rearing, Nyliner 5100537-012 3 108
Bearing. Qil Impregnated Flanged 5100450-012 4 75
Bearing. Shaft-Outrigger 6000171 6 65
Belt, Vertical Drive Timing 47-1/4" Lng 29-26552-00 3 70
Block, Bearing 6001478-001 4 54
Bracket, Adjustable Bumper 6000055 4 45
Bracket, Bearing 6000191 3 39
Bracket, Bearing Lead Screw 6000223 8 5
BRACKET, BEARING PRELOAD 6001467-001 4 20
Bracket, Bearing Preload 6001467-001 6 55
Bracket, Cable 6000548 2 106
Bracket, Cartridge Present Flag 6000082 7 68
Bracket, Cartridge Rack Support 6005323-001 2 123
Bracket, E.O.T. Gripper Assembly 6001493-001 7 22
Bracket, Front Sensor Assembly 6000064 7 65
Bracket, Horizontal Carriage 6001592-001 3 79
Bracket, Idler Pulley 6000207 4 69
Bracket. Idier Pulley 6001457-001 3 17
Bracket, idier Puliey, Double 6000180 3 51
Bracket, Input Station 6000540 2 103
Bracket, Line Filter 6005168-001 2 108
Bracket, Lock 6000454 2 130
Bracket, Lock 6000454 3 19
Brackei. Power Mgt. Lower Support 6000492-002 2 N
Bracket, Power Mgt. Upper Support 6000492-001 2 89
Bracket, Power Supply Support 6001509-001 2 25
Bracket, Preload 6000188 6 56
Bracket, Preload 6000188 4 23
Bracket, Rear Sensor 6000065 7 1
Bracket, Sensor Cartridge Present 6000080 7 34

B-1 IPB-RV64

~J




INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Bracket, Sensor Detector 6000199 7 33
Bracket, Sensor Emittor 6000198 7 23
Bracket, Sensor Pivot Carriage 6000120001 6 41
Bracket., Sensor Pivot Carriace 6000120-002 6 46
Bracket, Sensor, Horizontal 6000153 3 61
Bracket, Solenoid Mount 6000075 7 54
Bracket, Spring Extension 6001546-001 3 104
Bracket, Upper Support 600532 2 71
Bracket, Vertical Carriage 6001591-001 3 81
Bracket, Vertical Lower Sensor 6000142 4 50
Bracket. Vertical Sensor 6000031 q 37
Bushing, Bearing 6001479-001 4 55
Button, Rectangular Push 1717009 3 121
Cable Assembly, Front Panel 29-26556-00 2 95
Cable Assembly, Gripper Motor 29-26555-00 3 35
Cabie Assembly, Gripper Sensor 29-27246-01 3 36
Cable A. :embly, Gripper Sensor 29-27247-01 2 77
Cable Assembly, Ground 3100191-001 3 54
Cable Assembly. Horizontal Carriage 3100070 2 74
Cable Assembly, Horizontal Carriage (Left) 6000184-004 9 10
Cable Assembly, Horizontal Carriage (Right) 6000194-003 9 16
Cable Assembly, JB QDU 3100277-001 2 100
Cable Assembly, Pivot Carriage Gripper 29-27254-01 2 76
Cable Assembly, Serial I/O 3100064 2 97
Cable Assembly. Vertical Distribution 29-27245-01 3 9
Cable Assembly, Vertical Motor 3100157-999 2 75
Cable Assembly, Vertical Motor 3100156 3 8
Cable, 40 Ft RS232 Host 29-27499-01 1 Not Shown
Cable. Ground 3100191 2 51
Cable. ISI 5 Ft Right Angle 29-27497-01 1 Not Shown
Cam, Solenoid 6000264 7 59
Capacitor , Electro, 120000MF, 40V 29-26576-00 2 23B
Card Cage Assambly 6000347-999 2 49
CARRIAGE ASSEMBLY, HORIZONTAL 6000101-999 4 N/A
CARRIAGE ASSEMBLY, HORIZONTAL 6000101-999 3 10
Carriage Assembly, Lower Horizontal 6003080-001 4 81
CARRIAGE ASSEMBLY, PIVOT 6000103-999 7 N/A
CARRIAGE ASSEMBLY, PIVOT 6000103-999 3 115
CARRIAGE ASSEMBLY, PIVOT 6000103-999 6 39
CARRIAGE ASSEMBLY, VERTICAL 6001566-001 3 120
CARRIAGE ASSEMBLY,VERTICAL 6001566-001 6 N/A
Carriage Way 6001486-001 3 66
Carriage Way 6001486-001 3 89
CARRIAGE WAY ASSEMBLY, COUNTERWEIGHT 6000210-9499 4 2
CARRIAGE WAY ~SSEMBLY, LOWER 6001490001 3 65
CARRIAGE WAY ASSEMBLY, UPPER 6001489-001 3 88
CARRIAGE WAY ASJEMBLY, VERTICAL 6000211-999 4 14
Carriage Way, Modified Vertical 6000083 4 16
Carriage Way, Modified Vertical 6000083 4 3
Carriage, Upper Horizontal 6001455-001 4 49
Carriage, Vertical 6001562-001 6 68
Cart Rack Assembly, Lower 6000342~999 2 41
Cart Rack Assembly, Upper 6000327-999 2 42

IPB~RV64 B-

9

%

0



INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.
Caster 5300001 3 25
Casters 5300001 2 29
Clamp. Base Cable 4300007-001 7 46
Clamp, Belt 6000220 3 63
Clamp, Cover Cable 4300008-001 7 47
Clamp, Flat Cable 1616022-004 3 77
Clamp, Flat Cabie 1616026-003 3 80
Clamp. Sensor 6000229 7 30
Clamp, Split Type 4300103 6 5
Clamp, Split Type 4300024-003 6 22
Clip, EMI 4300006 2 13
Clip. EMI 4300006 3 56
Clip. Press Cable 1616027-012 4 80
Collar, Split Type 4300024-003 7 12
Connector, Liquid Tight 1616013-003 2 110
Control Pane!l Assembly 29-26554-00 2 82
Counter Assembly, Insertion 29-27423-01 2 69
Counterweight 6001560-001 3 72
COUNTERWEIGHT ASSEMBLY 6001564-001 3 71
COVER ASSEMBLY. TOP TRANSPORT SIDE 6001424-004 1 7
Cover, A.C. Filler 6001589-001 2 72
Cover, Gear 29-27249-01 3 118
Cover, Housing Left 6000481 2 54
Cover, Housing Right 6000482 2 5¢
Cover, Iinside Top Left 6000403 2 40
Caover, Inside Top Right 6000521 2 39
Cover, Left Bulkhead 6005471-001 2 136
Cover, ODU Bottom 6000399 2 31
Cover. ODU Center 6000396 2 32
Cover, ODU Left Side 6000398-001 2 30
Cover, ODU Right Side 6000398-002 2 34
Cover. ODU Upper Center 6000468 2 33
Cover, Power Supply 24V 6001512-001 2 43
Cover, Right Side. Storage 6001421-004 1 6
Cover, Side 6001423-006 3 134
Cover. Switch 6000238 3 86
Cover, Top 6000382-006 3 127
Cover, Top Storage Side 6001422-004 1 2
Cover, Top Transport Side 6000382 1 7
Crank, Spring Extension 6001547-001 3 99
Detent Solenoid Assembly 29-26572-00 2 80
Docr, Left Front. Storage 6001583-007 1 4
Dour. Left Rear Transport Side 6001580-004 3 130
Door. Left Rear Transport Side 6001580-004 1 9
Door, Right Front, Storage 6001581-004 1 5
Door, Right Rear Transport Side 6001582-005 1 8
Door. Right Rear Transport Side 6001582-005 3 128
Extension Harness, SS/DS Sensor 3100134-999 7 73
Fan, w/Connector Ball Bearing 24V DC 29-27566-00 2 146
Filter 1010015 3 133
Filter, EMI Line 0707051-001 2 114

IPB~-RV64

£
)



INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Flag, Cartridge Present 6000081 7 69
Flag. Gripper 6001419-001 8 9
v.ag. Reflective Foil 6000121 6 27
Flag, Upper Vertical 6000123 6 40
Flag. Vertical. Lower 6000124 6 9
Flange, Puliey 6000012 9 17
Flange, Pulley 6000012 4 62
Flange, Pulley 6000012 5 16
Foot, Bump On 5300002 6 47
Frame, Front Pivot Carriage 6001483-001 7 66
Frame, Mechanism 6001553-001 3 11
Frame, Rear Pivot Carriage 6000129 7 9
Frame, Side Pivot Carriage 6001482-001 7 39
Frame, Storage Unit 6001554001 2 1
Gasket 1616009 3 131
GEAR ASSEMBLY, PIVOT CARRIAGE 6001459-001 6 26
Gear w/Hub Assembly 5000007-001 7 11
Gear. Anti-backlash Pinion 29-26545-00 6 6
Gear, Anti-backlash Pinion 29-26543-00 6 24
Gear, Drive 6000024 9 13
Gear, Drive 6000024 5 14
Gear, Intermediate Pivot Carriage 29-26541-00 6 7
Gear, Motor, w/Hub 5000232-053 7 17
Gear, Pivot Carriage Main 29-26542-00 6 29
GRIPPER ASSEMBLY 6000104-999 8 N/A
GRIPPER ASSEMBLY 6000104-999 T 50
Grommet. Flexible 1616021-001 2 78
Grommet, Nylon Fiexible 1616021-001 2 88
Grommet, Round 1616016-009 2 10
Guard, Cable 6001434 7 75
Guide, Front Assembly Cartridge 6000109-999 7 51
Guide, Front Cartridge 6000174 7 53
Guide, Gripper Anti-rotation 6000276 8 13
Guide, Rear Cartridge 6000181 7 36
Guide. Ribbon Cabie 6000203 7 45
Guide. Ribbon Cable 6000203 3 116
Guides, Card 1717008 2 92
Harness Assembly, 5V Power Supply 3100307-001 2 63
Harness Assembly, Bulkhead 3100044 2 84
Harness Assembly, Cart. In Place 3100312-001 2 102
Harness Assembly, Emergency Stop 3100147-001 2 87
Harness Assembly, Frame 29-26558-00 3 24
Harness Assembly, Front Panel 3100145-001 2 85
Harness Assembly, Gripper 1 Aligned 29-26560-00 7 44
Harness Assembly, Gripper 1 Right 29-26562-00 7 67
Harness Assembly, Gripper 2 29-26561-00 7 20
Harness Assembly, Horizontal Carriage 3100036 4 78
Harness Assembly, Horizontal Sensor 29~26557-00 2 Not Shown
Harness Assembly, I/L Solenoid 3100151-999 2 11
Harness Assembly, Input Station 3100043 2 9
Harness Assembly, Interlock 3100146-001 2 86
Harness Assembly, Line Fiiter 3100351-001 2 109
Harness Assembly, Long Range Sensor 3100311-001 2 12
Harness Assembly, ODU 3100285-001 2 45

IPB-RV64




INDEX BY DEC PART DESCRIPTION

RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Harness Assembly, ODU - Solenoid 3100284-001 2 101
Harness Assembly, Pivot Sensor 29-26559-00 6 45
Harness Assembly, Power 3100128 3 37
Harness Assembly, Power Mgt Bulkhead 3100354-001 2 94
Harness Assembly. Power Supply (24V) 3100308001 2 93
Harness Assembly, Power Switch 3100160-999 2 105
Harness Assembly, Receptacle 3100344-001 2 115
Harness Assembly, Service Switch 5’ ISl 3100353-001 3 83
Harness Assembly, Solenoid 3100268-001 7 61
Harness Assembly, Solenoid Ext 3100159-999 2 104
Harness Assembly, SS/DS Sensor 3100142 7 74
Harness Assembly, Terminal Block 3100094-999 2 119
Hinge. Left Lower 6000441-004 3 3
Hinge, Left Upper 6000441-003 3 2
Hinge. Lower Left, Frame 6000441-003 2 46
Hinge. Lower Right, Frame 6000441-001 2 47
Hinge, Right Lower 6000441-002 3 4
Hinge, Right Upper 6000441-001 3 1
Hinge, Upper Left. Frame 6000441-004 2 48
Housing. Line Filter 6001569-001 2 107
Housing, Lower Switch 6000240-002 3 96
Housing, Lower Switch 6000240-001 3 95
Housing, Service Switch 6001590-001 3 84
Housing, Switch Box 6000241 3 97
input Station Assembly 6001657-001 2 67
Insulation 1616010 3 132
Jumper, P33 29-27248-01 2 96
Key, Square Pivot Carriage 6000218 6 8
Key, Woodruff 29-2725.-01 6 33
Label. "Ground, Secondary” 1414012 2 50
l.abel. “ODU Position - 0" 1414028-000 2 35
Label. “ODU Position - 1" 1414028-001 2 36
Label, “ODU Position - 2" 1414028-002 2 37
Label, “ODU Position - 3" 1414028-003 2 38
Label, "OSAR Interconnect, Emer. Stop"” 1414054-001 2 142
Label, “OSAR Interconnect, Interlock” 1414055-001 2 143
Label, "OSAR Interconnect, J101" 1414053-001 2 141
Label, “OSAR Interconnect, J102" 1414053-002 2 144
Label, “OSAR interconnect, J104" 1414053~-004 2 140
Label, “OSAR Interconnect, J105" 1414053-005 2 139
Label, “OSAR Interconnect, J106" 1414053-006 2 138
Label, "OSAR Interconnect, J107" 1414053-007 2 137
Label, “Primary Ground" 1414011 2 113
Label, “Secondary Ground” 1414012 3 123
Label, “Shock Hazard" 1414069-001 3 122
Label, “Shock Hazard” 1414010 2 73
Latch Assembly, Gripper 29-26574-00 8 14
Lead Screw Assembly 6000236 8 7
Leveler 6000302 2 2
Leveler 6000302 3 30
B-5 IPB-RV64

[
)’L&




INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.
LEVER ASSEMBLY, FIXED PRELOAD 6000108-999 3 38
LEVER ASSEMBLY. PIVOTED PRELOAD 6000107-999 6 54
LEVER ASSEMBLY. PIVOTED PRELOAD 6000107-999 4 17
Lever, Stop Pivot Carriage, Right 6000078 6 49
Lever.Stop, Pivot Carriage, Left 6000079 6 63
Lock, Fixed Cam 4900003 3 129
Loctite 1515006 2 6
Mask, Sensor Pivot Carriage 6000087 6 28
Meter, Time Lapse 29-26587-00 2 145
Module, Serial 110 RS232 29-26586-00 2 131
Module, Cart in Place Sensor 29-26564-00 2 129
Module, Horizontal Distribution 29-26550-00 4 41
Moduie. Optical Input Sensor 29-26563-00 7 7
Module, Optical Interrupt Sensor 29-26573-00 7 5
Module, Optical interrupt Sensor 29-26573-00 4 38
Module, Optical Interrupt Sensor 29-26573-00 3 60
Module, Reflective Object Sensor 29-26565-00 7 52
Module. Side Frame Interconnect 29-26553-00 7 42
Module. Verticai Carriage Interconnect 29-26551-00 6 52
MOTOR ASSEMBLY, HORIZONTAL DRIVE STEPPER 6000182-999 9 N/A
MOTQOR ASSEMBLY, HORIZ. STEPPER 6000182-999 3 34
Motor Assembly, Pivot Stepper 29-26568-00 6 1
MOTOR ASSEMBLY, VERTICAL DRIVE 6000106-999 5 N/A
MOTOR ASSEMBLY, VERTICAL DRIVE 6000106-999 4 1
Motar, Horizontal Drive Stepper 29-26549-00 9 1
Motor, Variable Reluctance Gripper Stepper 29-26567-00 7 18
Motor, Vertical Stepper PM 29-26547-00 5 1
Mount, Adhesive Cable Tie 1616018 2 125
Mount. Cable Tie 1616018 4 79
Mount, Flat Cable 1616022-003 2 99
Mount, Horizontal Motor 6000146 9 21
Mount, Lead Screw 6001420-001 8 11
Mount, Vertical Motor 6000135 5 19
Number, Storage Slot 0 1414016--000 2 79
Number, Storage Slot 1 1414016-001 2 79
Number, Storage Slot 2 1414016-002 2 79
Number, Storage Slot 3 1414016-003 2 79
Number, Storage Slot 5 1414016-005 2 79
Nut, Coarse Hex No0.3/48 4100000-003 7 56
Nui, Hex 4100000-008 7 16
Nut, Hex 4100000-008 4 67
Nut, Hex 600000-008 3 119
Nut, Hex No. 1/4-20 4100000-025 3 92
Nut, Hex No. 10-32 4100017-010 2 111
Nut, Hex No. 4-40 4100000-004 7 60
Nut, Hex No. 5/16 4100000-031 2 135
Nut, Hex No. 5/16-18 4100000-031 3 29
Nut. Hex No.4-40 4100000-004 7 37
Nut, Low Crown No. 3/8-16 4100026-038 3 101
Nut, No. 8-32 4100000-008 2 52
Nut, Plate 6000432 7 40
Nut, Special Leveler 6000557 2 4
Nut, Special Leveler 6000557 3 33
Nutplate Assembly, Front Guide 6000243 7 72

IPB-RV64 B-6

7
'

"4



INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Optical Library w/o Drives (120V) 30-27245-01 1 1
Optical Library w/o Drives (240V) 30-27245-02 1 1
Pad. Bumper Shock 6000093 4 51
Pad, Bumper Shock 6000093 3 114
Pad, Leveler 6000303 3 32
Pad, Leveler 6000303 2 3
Panel Assembly, Front 6001596~001 2 8
Panel, Front 6001596-005 1 10
Panel, Side 6001423-006 1 3
PIN INSTALLATION, VERTICAL CARRIAGE 6001565-001 6 64
Pin, Dowel 4500104-007 7 21
Pin, Drive 4500306-004 4 22
Pin, Drive 4500206-006 4 26
Pin, Drive 4500206-005 6 67
Pin, Drive 4500204-004 6 48
Pin, Drive 4500306-004 6 59
Pin, Drive, Grooved 4500306-004 4 71
Plate. 2-Sided Sensor 6000228 7 70
Piate. Bearing Clamp 6000044 5 9
Plate, Bearing, Clamp 6000044 9 19
Plate, Belt Clamp 6001561~001 3 73
Plate, Cable Adjust 6001532-001 3 82
Plate, Cart Support Nut 6000308 2 15
Plate, Lever 6000152 6 61
Plate, Power Supply Adaptor 6001508-001 2 24
Plate. Sensor Mounting 6000230 7 26
Plate, Sensor Mounting 6000230 7 41
Power Management Box 29-27243-01 2 44
Power Supply Assembly (5V) £8-26584-00 2 62
Power Supply Assembly, 24V 29-26585-00 2 230
POWER/CAPACITOR ASSEMBLY 6001513-001 2 23
Primer, Loctite 1515000 2 7
PULLEY ASSEMBLY, DOUBLE IDLER 6000204-999 3 46
PULLEY ASSEMBLY, IDLER 6000208-999 4 59
Pulley, Belt, Driven 6000011 4 63
Pulley, Drive 6000150 9 15
Pulley, Drive Belt 6000058 5 18
Pulley, Idler Cable 6000151 3 47
Pulley, Idler Cabie 6000151 3 12
Retainer, Power Mgt 6000565 2 90
Retainer, Spring 6000163 6 37
Retaining Ring, External 4500401-046 4 19
Retaining Ring, External 4500401-031 6 58
Retaining Ring, External 4500401-046 4 60
Retaining Ring, External 4500401-031 4 25
Retaining Ring. External 4500401-046 6 23
Retaining Ring. External 4500401-025 6 50
Retaining Ring, External 4500401-046 3 41
Retaining Ring, Internal 4500400-112 9 20
Retaining Ring, Internal 4500400-086 7 15
Retaining Ring, Internal 4500400-112 6 25
Retaining Ring, Internal 4500400-112 5 13
1 B-7 IPB-RV64




INDEX BY DEC PART DESCRIPTION

RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NQ. NO.
Rod, Anti-rotation Gripper 6000073 7 49
Rod, Stop Carriage 6000235 4 77
RV60 Drive (Master) RV60-A 1 Not Shown
RV60 Drive (Slave) RV60-B 1 Not Shown
RV64 OPTICAL LIBRARY N/A 1 N/A
RV64-B (60Hz) RV64-B 1 N/A
RV64-C (50Hz) RV64-C 1 N/A
RV64-D (50Hz) RV64-D 1 N/A
Screw, Flat Hd Hex Soclet No. 4-40 x 1/2 4000804-008 9 9
Screw, Cap Socket Hd 4000225-016 3 126
Screw, Cup Point Set 4002010-003 4 48
Screw, Flat Hd Hex Mo. 8-32 X 3/8 4000208-006 5 6
Screw, Fiat Hd Her Socket 4000808-008 9 18
Screw, Hex Socke Cap No. 1/4-20 x 1/5 4000225-008 3 21
Screw, Hex Socke' Cap No. 1/4-20 x 3/4 4000225-0 4 1
Screw, Hex Socket Cap No. 1/4-20 x 3/4 4000225-012 3 22
Screw, Hex Socket Cap No. 4-40 x 1/4 4000104-004 3 14
Screw, Hex Socket Cap No. 4-40 x 1/4 4000204-004 2 126
Screw, Hex Socket Cap No. 8-32 x 1/2 4000208-008 3 76
Screw, Hex Socket Cap No. 8-32 x 1/2 4000208-008 3 23
Screw, Hex Socket Cap No. 8-32 x 3/4 4000208-012 3 18
Screw, Hex Socket Cap No. 8-32 x 3/8 4000208 2 66
Screw, Hex Socket Flat Hd 4000825-012 4 27
Screw, Hex Socket Flat Hd 4000808-008 5 17
Screw, Hex Socket Flat Hd 4000808-008 4 61
Screw, Hex Socket Flat Hd 4000804-006 5 10
Screw, Hex Socket Flat Hd 4000808-014 5 15
Screw, Hex Socket Hd Cap 4000204-006 8 6
Screw, Hex Socket Hd Cap 4000204-008 8 2
Screw, Hex Socket Hd Cap 4000208-020 4 57
Screw, Hex Socket Hd Cap No. 4-40 x 1/4 4000204-004 8 10
Screw, Hex Socket Hd Cap No. 4-40 x 3/8 4000204-006 6 62
Screw, Hex Socket Hd Cap No. 8-32 x 1/2 4000208-008 9 2
Screw, Hex Socket Hd Cap No. 8-32 x 1/2 4000208-008 6 42
Screw, Hex Socket Hd No. 4-40 x 1/2 4000804-008 7 3
Screw, Hex Socket Hd No. 4-40 x 1/4 4000204-004 7 6
Screw, Hex Socket Hd No. 4-40 x 1/4 4000204-004 3 62
Screw, Hex Socket Hd No. 4-40 x 3/8 4000204-006 7 24
Screw, Hex Socket Hd No. 8-32 x 1/2 4000208008 7 10
Screw, Hex Socket Hd No. 8-32 x 3/8 4000208-006 7 2
Screw, No. 1/4-20 x 3/4 400022:-012 2 16
Screw, Pan Hd No. 10-24 x 1/2 4001110-008 2 70
Screw, Pan Hd No. 10-.4 x 3/4 4001110-012 2 59
Screw, Phl Flat Hd 4003808-004 7 35
Screw, P4l Flat Hd No. 8-32 3/8 4000908-006 3 78
Screw, Phl Flat Hd No.8-32 x 1/4 4000908-004 7 48
Screw, Phl Pan Hd 4000104-005 8 17
Screw, Phl Par Hd 4000108-028 3 69
Screw, Phi Pan Hd 4000104-004 3 124
Screw, Phi Pan Hd 4000104-004 4 39
Screw, Phi Pan Hd 4000108-004 3 13
Screw, Phi Pan Hd 4000108-0352 3 5
Screw, Phl Pan Hd No. 6-32 x 1/2 4000106-008 7 27
Screw, Phl Pan Hd No. 6-32 x 5/16 4000106-005 2 116

IPB~RVb64

B-8




INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Screw. Phl Pan Hd No. 8-32 x 2 4000108-032 2 58
Screw, Phl Pan Hd No. 8-32 x 3/8 4000108-008 2 98
Screw, Phi Pan Hd No. 8-32 x 3/8 4000108-006 2 26
Screw, Phl Pan Hd No. 8-32 x 3/8 4000108-006 3 20
Screw. Phl Pan Hd No. B-32 x 3/8 x 1 4000108-006 7 63
Screw, Shoulder 4002426-008 3 107
Screw. Shouider 4002425-004 3 31
Screw, Shoulder Socket No. 1/4-20 x 7/16 4002425-004 2 5
Screw, Socket Hex Hd No. 8-32 x 1/2 4000208-008 4 8
Screw, Socket Hex Hd No. 8-32 x 3/4 4000208-008 5 2
Screw, Spring Extension 6001549-001 3 100
Screw,Hex Socket Head Cap 4000208-006 3 48
Seat, Bumper Spring 6000035 q 32
Seat, Bumper, Spring 6000035 3 111
Sensor Assembly, Long Range Photo Transistor 29-26621~-00 7 32
Sensor Assembly, Reflective Object 29-26565-00 6 43
Sensor, Flag 6000154-001 3 64
Sensor, Long Range Infrared 29-26620-00 7 43
Shaft, Anti-rotation 6000090 4 35
Shaft. Bearing Preload 6000170 6 69
Shaft, Bearing, Preload 6000170 4 24
Shaft, Bracket 6000189 q 21
Shaft, Bracket, Preload 6000189 3 42
Shaft, Bumper 6000034 4 30
Shaft, Bumper 6000034 3 110
Shaft, Horizontal Drive 6000143 9 5
Shaft, Idier Bracket 6000200 3 50
Shaft, Idler Puliey 6001460-001 4 72
Shaft, Idler Pulley 6000206 4 66
Shaft, Intermediate 6000096 6 13
Shaft, Qutrigger Bearing 6000171-002 4 29
Shaft, Preload Bracket 6000189 6 57
Shaft, Stop Lever 6000172-001 6 66
Shaft, Stop Lever 6000172-002 6 70
Shaft, Vertical Drive 6000045 5 11
Shield, Input EMI 6000525 2 €4
Shield, Lower EMI 6000526 2 65
Shim, 0.010 Inch Thick 4500004-003 3 117
Shim, 0.020 Inch Thick 4500004-004 3 117
Shim, 0.050 Inch Thick 4500004-005 3 117
Shim, Carriage Way 6000242 3 93
Shim, Cartridge Rack .010 4500004-003 2 19
Shim, Cartridge Rack .020 4500004-004 2 20
Shim, Cartridge Rack .050 4500004-005 2 21
Sleeve, Bearing, Counterweight 6000246 4 36
Slide Mount Assembly, Left 6001498-001 2 55
Slide Mount Assembly, Right 6001497-001 2 57
Slide. Rear Retainer - QDU 6001575-001 2 68
Socket Assembly, Jack No. 4-40 0808097 2 121
Socket Kit, Jack No. 4-40 0808057 2 120
Solenoid Assembly, Door Lock 29-26623-00 2 81
Solenocid Assembly, Gripper 29-26622-00 7 55
1 B-9 IPB-RV64

[N
I3



INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Spacer 6000046-004 4 65
Spacer, Drive 6000046006 9 11
Spacer. Drive 6000046-007 9 12
Spacer, Drive 6000046-011 5 12
Spacer, Drive 6000046-001 5 8
Spacer, Drive 6000046-~003 6 17
Spacer, Driver 6000046-005 6 19
Spacer, Gear 6000095 7 13
Spacer, Gear Cover 4200053-001 3 68
Spacer, Gear Pivot Carriage 6000164-003 6 38
Spacer, Gear Pivot Carriage 6000164-002 6 34
Spring. Bumper 6000020 4 33
Spring, Bumper 6000020 3 112
Spring. Cable 4700001 3 109
Spring. Compression 4700007 6 21
Spring. Curved Washer 4200015 8 16
Spring, Extension 4700014 3 55
Spring. ldler Puliey Extension 4700002 4 76
Spring, Preload 6000019 6 36
Spring. Preload 4700000 3 57
Spring., Stop 6000018 6 51
Spring, Stop 6000018 6 60
Springs (6), Sensor Flag 29-27498-01 2 83
Standoff 4200104-002 7 38
Standoff 4200104-002 4 44
Standoff 4200104-002 6 53
Standoff, Round, Unthreaded 4200049-001 3 94
Stiffener 6001485-001 3 90
Stiffener 6001488-001 3 67
Stiffener. Carriage Way 6000119 4 4
Stiffener. Vertical Carriage Way 6000177 4 15
Stop. Bumper 6000054 4 34
Stop. Bumper 6000054 3 113
STORAGE SIDE ASSEMBLY 6001542-001 2 N/A
STORAGE SIDE ASSEMBLY 6001542 1 11
Strain Relief, Liquid Tight 1616013-003 3 87
Switch, Emergency Stop, Aux. Power 29-27256-01 3 85
Switch, Rear Door Interiock 29-26577-00 3 98
Tab, Receptacle 0808212 2 122
Tie, Self Locking Cable 1616003-001 2 124
TRANSPORT SIDE ASSEMBLY 6001563-999 1 12
TRANSPORT SIDE ASSEMBLY 6001563-949 3 N/A
Washer 4200039 2 22
Washer, Bearing 4200027 6 20
Washer, Bearing 4200018 3 16
Washer, Belleville Spring 4200014 7 62
Washer, Bellville Spring 4200003-004 4 74
Washer, Flat 4200000-004 7 8
Washer, Flat 4200001-004 8 4
Washer, Flat 4200000-006 7 29
Washer, Flat 4200000-025 4 31
Washer, Flat 4200000-006 4 7
Washer, Flat 4000000-008 4 56
IPB-RV64 B-10



INDEX BY DEC PART DESCRIPTION
RV64 OPTICAL LIBRARY

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Washer, Flat No. 1/4 4200000-025 2 7
Washer, Flat No. 1/4 4200000-025 3 45
Washer, Flat No. 10 4200000-010 2 60
Washer, Flat No. 3 4200000-003 7 58
Washer, Flat No. 3/8 4200000-038 3 102
Washer, Flat No. 4 4200000-004 3 43
Washer, Flat No. 4 4200000-004 2 127
Washer, Flat No. 5/16 4200000031 3 28
Washer, Flat No. 5/16 4200000-031 2 133
Washer, Flat No. 8 4200000-008 9 4
Washer, Flat No. 8 4200000-008 7 4
Washer, Flat No. 8 4200000-008 4 10
Washer, Flat No. 8 4200000-008 3 7
Washer, int Tooth No. 10 4200005-010 2 112
Washer, Internal Tooth 4200005-004 7 7
Washer, Internal Tooth 4200005-004 q 40
Washer, Internal Tooth No. 4 4200005-004 6 44
Washer, Interna: Tooth No. 8 4200005-008 2 53
Washer. No. 4 Flat 4200000-00 4 43
Washer, No. b Flat 4200000-006 2 117
Washei, No. § 4200000-008 2 27
Washer, No. 8 Fiat 4200000-008 3 4
Washer, No. 8 Split Lock 4200003-008 5 3
Washer, Regular No. 1/4 4200000-025 6 16
Washer. Regular No. 4 4200000-004 6 12
Washer, Regular No. 8 4200000-008 6 4
Washer, Special 6000049 7 64
Washer, Special 6000049 9 7
Washer, Special 6000049 5 7
Washer, Special 6000049 4 68
Washer. Special 6000049 3 53
Washer, Special 6000049 3 15
Washer, Special. Gear 6000156 6 32
Washer, Split Lock 4200003-004 7 25
Washer, Split Lock 4200003-006 7 28
Washer, Split Lock 4200003-025 4 47
Washer, Split Lock 4200003-006 4 6
Washer, Split Lock 4200003-004 3 125
Washer, Split Lock 4200003-004 3 59
Washer. Spilit Lock No. 1/4 4200003-025 4 12
Washer. Split Lock No. 1/4 4200003-025 2 18
Washer, Split Lock No. 1/4 4200003-025 3 44
Washer, Split Lock No. 1/4 4200003-025 6 15
Washer, Split Lock No. 10 4200003-010 2 61
Washer, Split Lock No. 3 4200003-003 7 57
Washer, Split Lock No. 4 4200003-004 8 3
Washer. Split Lock No. 4 4200003-004 6 11
Washer, Split Lock No. 4 4200003-004 4 42
Washer, Spiit Lock No. 4 4200003-004 2 128
Washer, Split Lock No. 5/16 4200003-031 6 31
Washer, Split Lock No. 5/16 4200003-031 3 27
B-11 IPB-RV64

°9




INDEX BY DEC PART DESCRIPTION

RV64 OPTICAL LIBRARY

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.
Washer, Split Lock No. 5/16 4200003-031 2 134
Washer, Split Lock No. 6 4200003-006 2 118
Washer, Split Lock No. 8 4200003-008 7 3
Washer. Split Lock No. 8 4200003-008 2 28
Washer, Split Lock No. 8 4200003-008 3 52
Washer. Split Lock No. 8 4200003-008 4 9
Washer, Split Lock No. 8 4200003-008 € 3
Washer, Split Lock No. 8 4200003-008 3 6
Washer, Split Lock No. 8 4200003-008 9 3
Washer, Thrust 4200017 8 12
IPB-RV64 B-12



